Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

123_ 125
126 X

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

Ref Part Number Qty Description
3 060531001 1 FINGER, double guide

4 DF024946 32 FINGER, double, 4.8m

4 DF024946 35 FINGER, double, 5.4m

4 DF024946 40 FINGER, double, 6.0m

4 DF024946 43 FINGER, double, 6.6m

4 DF024946 46 FINGER, double, 7.2m

4 DF024946 49 FINGER, double, 7.8m

6 006213830 12 NUT, hex, M8 -8, 4.8m

6 006213830 16 NUT, hex, M8 -8, 5.4m

6 006213830 16 NUT, hex, M8 -8, 6.0m

6 006213830 16 NUT, hex, M8 -8, 6.6m

6 006213830 16 NUT, hex, M8 -8, 7.2m

6 006213830 16 NUT, hex, M8 -8, 7.8m

8 9999853117 4 PLATE, LOCKING, WASHER VSF M8

9 061062624 1 ANGLE BAR, 4.8m

9 061063071 1 ANGLE BAR, 5.4m

9 061063088 1 ANGLE BAR, 6.0m

9 061063096 1 ANGLE BAR, 6.6m

9  31354046N1 1 ANGLE, 7.2m

9 061035316 1 ANGLE, left side, 7.8m

9 061035332 1 ANGLE, right side, 7.8m

10 9945926163 12 SCREW, BOLT round head, M8x20 -8.8, 4.8m
10 9945926163 16 SCREW, BOLT round head, M8x20 -8.8, 5.4m
10 9945926163 16 SCREW, BOLT round head, M8x20 -8.8, 6.0m
10 9945926163 16 SCREW, BOLT round head, M8x20 -8.8, 6.6m
10 9945926163 16 SCREW, BOLT round head, M8x20 -8.8, 7.2m
10 9945926163 16 SCREW, BOLT round head, M8x20 -8.8, 7.8m
11 003781573 16 PLATE, LEDGER, finger, 4 holes, 4.8m

11 003781573 17 PLATE, LEDGER, finger, 4 holes, 5.4m

11 003781573 20 PLATE, LEDGER, finger, 4 holes, 6.0m

11 003781573 21 PLATE, LEDGER, finger, 4 holes, 6.6m

11 003781573 23 PLATE, LEDGER, finger, 4 holes, 7.2m

11 003781573 25 PLATE, LEDGER, finger, 4 holes, 7.8m

12 060151892 1 PLATE, LEDGER, finger, 2 holes, 5.4m

12 060151892 1 PLATE, LEDGER, finger, 2 holes, 6.6m

12 060151892 1 PLATE, LEDGER, finger, 2 holes, 7.8m

17 9999853166 2 PLATE, LOCKING, WASHER VSF B 10

21 9965921870 30 WASHER, 11x25x4, 4.8m

21 9965921870 34 WASHER, 11x25x4, 5.4m

21 9965921870 38 WASHER, 11x25x4, 6.0m

21 9965921870 42 WASHER, 11x25x4, 6.6m

21 9965921870 44 WASHER, 11x25x4, 7.2m

21 9965921870 50 WASHER, 11x25x4, 7.8m

22 9933929057 15 SCREW, BOLT hex, M12x55 -8.8, 4.8m

22 9933929057 17 SCREW, BOLT hex, M12x55 -8.8, 5.4m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

Ref Part Number Qty Description
22 9933929057 19 SCREW, BOLT hex, M12x55 -8.8, 6.0m
22 9933929057 21 SCREW, BOLT hex, M12x55 -8.8, 6.6m
22 9933929057 22 SCREW, BOLT hex, M12x55 -8.8, 7.2m
22 9933929057 25 SCREW, BOLT hex, M12x55 -8.8, 7.8m
23 4264716316 15 ROLLER, 4.8m

23 4264716316 17 ROLLER, 5.4m

23 4264716316 19 ROLLER, 6.0m

23 4264716316 21 ROLLER, 6.6m

23 4264716316 22 ROLLER, 7.2m

23 4264716316 25 ROLLER, 7.8m

24 060528754 12 SCREW, fillister head, M10x20 -10.9, 4.8m
24 060528754 16 SCREW, fillister head, M10x20 -10.9, 5.4m
24 060528754 16 SCREW, fillister head, M10x20 -10.9, 6.0m
24 060528754 16 SCREW, fillister head, M10x20 -10.9, 6.6m
24 060528754 16 SCREW, fillister head, M10x20 -10.9, 7.8m
25 006213935 67 NUT, hex, M10 -8, 4.8m

25 006213935 72 NUT, hex, M10 -8, 5.4m

25 006213935 82 NUT, hex, M10 -8, 6.0m

25 006213935 88 NUT, hex, M10 -8, 6.6m

25 006213935 95 NUT, hex, M10 -8, 7.2m

25 006213935 100 NUT, hex, M10 -8, 7.8m

27 006213830 4 NUT, hex, M8 -8

29 9933931180 51 SCREW, BOLT hex, M10x35 -8.8, 4.8m
29 9933931180 72 SCREW, BOLT hex, M10x35 -8.8, 5.4m
29 9933931180 82 SCREW, BOLT hex, M10x35 -8.8, 6.0m
29 9933931180 88 SCREW, BOLT hex, M10x35 -8.8, 6.6m
29 9933931180 72 SCREW, BOLT hex, M10x35 -8.8, 7.2m
29 9933931180 98 SCREW, BOLT hex, M10x35 -8.8, 7.8m
31 061048136 2 KNIFE, mower, 4.8m

31 061046640 2 KNIFE, mower, 5.4m

31 061036784 2 CUTTING BLADE, mower, 6.0m

31 061036792 2 CUTTING BLADE, mower, 6.6m

31 31354134N1 2 KNIFE ASSY., mower, 7.2m

31 061036807 2 KNIFE ASSY., mower, 7.8m

33 060518141 1 HEAD, KNIFE,

34 003794047 1 PIN, ROLL, CLAMP collar

35 4260716416 125 SCREW, BOLT toothed, 4.8m

35 4260716416 137 SCREW, BOLT toothed, 5.4m

35 4260716416 157 SCREW, BOLT toothed, 6.0m

35 4260716416 169 SCREW, BOLT toothed, 6.6m

35 4260716416 181 SCREW, BOLT toothed, 7.2m

35 4260716416 201 SCREW, BOLT toothed, 7.8m

36 003794071 6 SCREW, BOLT hex, M6x18 -10.9

37 003794088 3 SCREW, BOLT hex, M6x28 -10.9

38 003794096 125 NUT, hex, VM 6 -8, 4.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

Ref Part Number Qty Description
38 003794096 137 NUT, hex, VM 6 -8, 5.4m

38 003794096 157 NUT, hex, VM 6 -8, 6.0m

38 003794096 169 NUT, hex, VM 6 -8, 6.6m

38 003794096 181 NUT, hex, VM 6 -8, 7.2m

38 003794096 201 NUT, hex, VM 6 -8, 7.8m

39 4260716408 9 NUT,

40 4264714250 4 PLATE, LEDGER, GUARD finger, 4.8m
40 4264714250 4 PLATE, LEDGER, GUARD finger, 5.4m
40 4264714250 5 PLATE, LEDGER, GUARD finger, 6.0m
40 4264714250 5 PLATE, LEDGER, GUARD finger, 6.6m
40 4264714250 6 PLATE, LEDGER, GUARD finger, 7.2m
40 4264714250 6 PLATE, LEDGER, GUARD finger, 7.8m
42 006346666 16 SCREW, BOLT hex, M12x30 -8.8, 4.8m
42 006346666 9 SCREW, BOLT hex, M12x30 -8.8, 5.4m
42 006346666 11 SCREW, BOLT hex, M12x30 -8.8, 6.0m
42 006346666 14 SCREW, BOLT hex, M12x30 -8.8, 6.6m
42 006346666 20 SCREW, BOLT hex, M12x30 -8.8, 7.2m
42 006346666 12 SCREW, BOLT hex, M12x30 -8.8, 7.8m
44 9960964555 16 WASHER, 13, 4.8m

44 9960964555 17 WASHER, 13, 5.4m

44 9960964555 19 WASHER, 13, 6.0m

44 9960964555 21 WASHER, 13, 6.6m

44 9960964555 20 WASHER, 13, 7.2m

44 9960964555 24 WASHER, 13, 7.8m

45 9933960312 2 SCREW, BOLT hex, M12x16 -8.8, 4.8m
45 9933960312 2 SCREW, BOLT hex, M12x16 -8.8, 5.4m
45 9933960312 6 SCREW, BOLT hex, M12x16 -8.8, 6.0m
45 9933960312 6 SCREW, BOLT hex, M12x16 -8.8, 6.6m
45 9933960312 6 SCREW, BOLT hex, M12x16 -8.8, 7.2m
45 9933960312 6 SCREW, BOLT hex, M12x16 -8.8, 7.8m
46 9933931308 2 SCREW, BOLT hex, M10x45 -8.8

47 4260714246 67 KNIFE SECTION, 4.8m

47 4260714246 73 KNIFE SECTION, 5.4m

47 4260714246 83 KNIFE SECTION, 6.0m

47 4260714246 89 KNIFE SECTION, 6.6m

47 4260714246 95 KNIFE SECTION, 7.2m

47 4260714246 99 KNIFE SECTION, 7.8m

54 061035172 1 PROTECTOR, right side

55 4268704784 1 DEFLECTOR, left side

56 4268704792 1 DEFLECTOR, right side

57 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 4.8m
57 9933930001 10 SCREW, BOLT hex, M8x20 -8.8, 5.4m
57 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 6.0m
57 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 6.6m
57 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 7.2m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

Ref Part Number Qty Description
57 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 7.8m

58 9999853158 26 PLATE, LOCKING, WASHER VSF B 8, 4.8m

58 9999853158 30 PLATE, LOCKING, WASHER VSF B 8, 5.4m

58 9999853158 34 PLATE, LOCKING, WASHER VSF B 8, 6.0m

58 9999853158 34 PLATE, LOCKING, WASHER VSF B 8, 6.6m

58 9999853158

[EEN
oo

PLATE, LOCKING, WASHER VSF B 8, 7.2m

58 9999853158 4 PLATE, LOCKING, WASHER VSF B 8, 7.8m
59 31325451 1 GUARD, knife head

60 006344037 2 SCREW, BOLT hex, M10x25 -8.8

61 9999853094 2 PLATE, LOCKING, WASHER VSF M10

64 061032627 2 PIN, SPLIT (COTTER),

65 060512634 2 SPLIT PIN/SAFETY PIN, spring cotter, 6.3
66 06800220 4 HOOK,

67 4240054440 2 RING, RING key, A 20

68 060508381 2 PRODUCT GRAPHIC, LABEL 11

84 4260715397 8 HOOK, 4.8m

84 4260715397 8 HOOK, 5.4m

84 4260715397 10 HOOK, 6.0m

84 4260715397 10 HOOK, 6.6m

84 4260715397 8 HOOK, 7.2m

84 4260715397 12 HOOK, 7.8m

85 9974881635 8 SPRING, TENSION, A1.4x10x25 AAl, 4.8m

85 9974881635
85 9974881635
85 9974881635
85 9974881635
85 9974881635
86 31350452
86 31282954
86 061049610
86 061049610
86 061049610
86 31353808N1
87 061049651
87 061049643
87 061049627
87 31308965
88 31344132
101 31343767
103 31321866
106 31346288
110 06334164
111 832-46412
112 614-12020
113 31347754

oo

SPRING, TENSION, A1.4x10x25 AA1, 5.4m
SPRING, TENSION, A1.4x10x25 AA1, 6.0m
SPRING, TENSION, A1.4x10x25 AA1, 6.6m
SPRING, TENSION, A1.4x10x25 AA1, 7.2m
SPRING, TENSION, A1.4x10x25 AA1, 7.8m
SCRAPER, 4.8m

SCRAPER, 5.4m

SCRAPER, 6.0m

SCRAPER, 6.6m

SCRAPER, 7.8m

SCRAPER, 7.2m

SCRAPER, 5.4m

SCRAPER, 6.0m

SCRAPER, 6.6m

SCRAPER, 7.8m

SCRAPER, 6.6m

SOLE, SKID

BOLT,

BAR, ROD connecting

SCREW, BOLT hex, M12x90 -8.8

NUT, LOCK, M12 x 1.75, CI 8, hex, VM12 -8
BOLT, Hex, M12 x 20, 8.8, Full Thd, BOLT hex, M12x30 -8.8
TORSION SPRING, pressure

= =
N oo

~ApPpoOo P~ EAEEEEEEEEEEEDEEDDDD

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
001A TROUGH, FINGER BAR, KNIFE - Q

Ref Part Number Qty Description
114 614-10020 8 BOLT, Hex, M10 x 20, 8.8, Full Thd,

115 06577003 8 WASHER, SPECIAL, WASHER M10

116 825-1410 8 NUT, M10, CI 8,

117 31313962 1 SHIN, Fishplate

118 614-16055 2 BOLT, Hex, M16 x 55, 8.8, Full Thd, Bolt, Hex, M16 x 55, 8.8, Full Thd
119 06562183 2 WASHER, 17

120 06577093 2 WASHER, LOCK, WASHER M16

121 825-1416 2 NUT, M16, CI 8,

122 31346296 4 BUSHING,

123 31347192 1 BAR, EXTENSION 4.8m

124 31349981 1 BAR, EXTENSION 4.8m

125 614-6020 4 BOLT, Hex, M6 x 20, 8.8, hex, M6x20 -8.8, 4.8m

126 9999847297 4 X, WASHER locking, M6, 4.8m

127 825-1406 4 NUT, M6, CI 8,

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
002 KNIFE DRIVE

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
002 KNIFE DRIVE

Ref Part Number Qty Description
1 061048675 1 SHAFT, 4.8m

1 061046800 1 SHAFT, 5.4m

1 061036124 1 SHAFT, 6.0m

1 061036028 1 SHAFT, 6.6m

1 31354095N1 1 SHAFT, 7.2m

1 061036132 1 SHAFT, 7.8m

2 061062874 1 PULLEY, V-belt

3 060530861 1 RING, BUSHING holding, TSB2517/40
4 060518391 2 PIN, threaded, 1/2"

5 061048683 1 GUARD, PROTECTION shaft, 4.8m

5 061046817 1 GUARD, PROTECTION shaft, 5.4m

5 061036140 1 GUARD, PROTECTION shaft, 6.0m

5 061036044 1 GUARD, PROTECTION shaft, 6.6m

5 3135410IN1 1 GUARD, PROTECTION shaft, 7.2m

5 061036157 1 GUARD, PROTECTION shaft, 7.8m

6 061061527 1 DRIVE SPROCKET, double

7 061036093 1 WASHER,

8 970137370 1 PIN threaded, M8x16 -45H

9 060513998 1 CARRIER, BEARING, flange, FSW40
10 060514000 1 KEY, BUCKET TOOTHRT, FEATHER A12x8x70
11 4264714347 1 BEARING,

12 9902889503 1 BEARING, ball, self-alinging, 1307

13 003617056 1 NIPPLE, LUBE, NIPPLE grease, AM8x1
14 9933932108 4 SCREW, BOLT hex, M12x40 -8.8

15 9999853174 10 PLATE, LOCKING, WASHER VSF B 12
16 006214140 7 NUT, hex, M12 -8

17 9933929715 3 SCREW, BOLT hex, M8x18 -8.8

18 9999853158 2 PLATE, LOCKING, WASHER VSF B 8
19 006213830 4 NUT, hex, M8 -8

20 614-1020 8 BOLT hex, M10x20 -8.8

21 9961911085 8 WASHER, LOCK, RING spring, B 10
22 060508822 1 GUARD,

23 4264714371 1 REINFORCEMENT,

24 060504810 1 COUPLING, SHAFT cardan

25 4264714468 1 CLAMP,

26 006340781 1 SCREW, BOLT hex, M8x16 -8.8

27 9961910976 1 SPRING,RINGB 8

28 061061568 1 SCREW, BOLT coach

29 006511140 1 WASHER, A17

30 060527657 1 DRIVE SPROCKET, RIM toothed

31 060516365 1 WASHER, LOCK, RING spring, A 16
32 061061551 1 WASHER,

34 06845675 1 CHAIN (AGRICULTURE), roller, 12A 1x98 E
35 061060831 1 DRIVE, ANGLE, transmission

36 060510905 1 BEARING, COMPLETE

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
002 KNIFE DRIVE

Ref Part Number Qty Description
37 061036454 1 V-BELT, composite

38 4264714556 2 BLOCK, SHIM

39 021189813 1 BLOCK, SHIM

40 060184554 3 BLOCK, SHIM

41 9932976954 4 SCREW, BOLT hex, M12x65 -10.9
42 9950896310 4 NUT, hex, M12 -10

43 060154934 2 SCREW, M10x35 -10.9

44 061036487 1 LEVER, ROCKER,

45 4221607780 1 ROLLER, SHIFTER, PULLEY

46 9902890400 1 BEARING, ball, grooved, 6204

47 9902890642 1 BEARING, ball, grooved, 6204 RS
48 9964917770 2 CIRCLIP, RING snap, 47x1.6

49 4110085640 1 SEAL WASHER, 25.5x46.5x0.2

50 061036550 1 CRADLE, BRACKET bearing

51 061036567 1 PIN, PIVOT, BOLT bearing

52 061036606 1 SPINDLE,

53 003799107 1 CRADLE, HEAD fork, G16x64

54 9950896841 2 NUT, hex, M16 -8

55 9960922353 2 WASHER, A17

56 9949863972 1 PIN, LARGE, BOLT B16x50x38

57 9963950145 2 PIN, SPLIT (COTTER), splint, 4x28
58 060514121 2 HALF BUSH, BEARING journal, 6FM-2528-21
59 9999853117 1 PLATE, LOCKING, WASHER VSF M8
60 9964917168 1 NUT, RING snap, 20x1.2

61 9904868931 1 COVER, 47

62 006346666 2 SCREW, BOLT hex, M12x30 -8.8
64 061036382 1 ANGLE, STRAP bent

65 9967942262 1 SPLIT PIN/SAFETY PIN, roll, 5x28
66 006214060 1 NUT, hex, M16x1.5

67 006214534 1 NUT, hex, M16 -8

68 061061543 1 GUIDE, RAIL

69 006510285 6 WASHER, A10.5

70 060512080 2 NUT, hex, M10 -8

71 060527448 2 SCREW, BOLT hex, M10x65 -8.8

72 060518367 1 KEY, BUCKET TOOTHRT, FEATHER A 12x8x90
73 627-8016 6 BOLT, Hex, M8 x 16, 10.9, hex, M8x16 -10.9
74 060528930 1 PULLEY, V-belt

75 06845683 1 LINK, L-12A-1

76 31332803 1 LINK, E-12A-1

77 31327148 1 LINK, A-12A-1

78 31328864 1 LINK, B-12A-1

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

003 AUGER-MULTI FINGER




Q CORN HEAD

003 AUGER-MULTI FINGER

Ref Part Number

Qty

Description

061060261
061060261
061060261
061060261
061060261
31283473
31283473
31283473
31283473
31283473
061060366
061060366
061060366
061060366
061060366
061060390
061060390
061060390
061060390
061060390
31293040
31293040
31293040
31293040
31293040
061060438
061060438
31283682
31283682
31283682
31283682
31283682
31283690
31283690
31283690
31283690
31283690
31293571
31308016
31293057
31351398
31308434
10 061060446
10 061060446
10 061060446

O©C O O OV OW oo ~NNNINNoooortororonol PR, PEEPPoLOOLOOWWWPNDNDODNNNNDNEFPERPREREREERE

PP PRPRrRPRPPPRPRPRPRPPEPRPPPPRPPLPPLrPrRrEIEIOEEBEorRrRrRrRrRrRRrRRRPRPRrPRRRRPRPRRPRERERER

SHAFT, DRIVE, 5.4m
SHAFT, DRIVE, 6.0m
SHAFT, DRIVE, 6.6m
SHAFT, DRIVE, 7.2m
SHAFT, DRIVE, 7.8m
LEVER, adjusting, 5.4m
LEVER, adjusting, 6.0m
LEVER, adjusting, 6.6m
LEVER, adjusting, 7.2m
LEVER, adjusting, 7.8m
BEARING, left side, 5.4m
BEARING, left side, 6.0m
BEARING, left side, 6.6m
BEARING, left side, 7.2m
BEARING, left side, 7.8m
BEARING, right side, 5.4m
BEARING, right side, 6.0m
BEARING, right side, 6.6m
BEARING, right side, 7.2m
BEARING, right side, 7.8m

COVER, 5.4m
COVER, 6.0m
COVER, 6.6m
COVER, 7.2m
COVER, 7.8m
COVER, 5.4m
COVER, 6.6m
COVER, 5.4m
COVER, 6.0m
COVER, 6.6m
COVER, 7.2m
COVER, 7.8m
COVER, 5.4m
COVER, 6.0m
COVER, 6.6m
COVER, 7.2m
COVER, 7.8m

WORM, AUGER surface, 5.4m
WORM, AUGER surface, 6.0m
WORM, AUGER surface, 6.6m
WORM, AUGER surface, 7.2m
WORM, AUGER surface, 7.8m

FLANGE, 5.4m
FLANGE, 6.0m
FLANGE, 6.6m




Q CORN HEAD
003 AUGER-MULTI FINGER

Ref Part Number Qty Description
10 061060446 1 FLANGE, 7.2m

10 061060446 1 FLANGE, 7.8m

11 061060454 1 HOUSING, BEARING, 5.4m
11 061060454 1 HOUSING, BEARING, 6.0m
11 061060454 1 HOUSING, BEARING, 6.6m
11 061060454 1 HOUSING, BEARING, 7.2m
11 061060454 1 HOUSING, BEARING, 7.8m
12 31343638 6 CLAMP BRACKET, PIECE 5.4m
12 31343638 10 CLAMP BRACKET, PIECE 6.0m
12 31343638 10 CLAMP BRACKET, PIECE 6.6m
12 31343638 10 CLAMP BRACKET, PIECE 7.2m
12 31343638 10 CLAMP BRACKET, PIECE 7.8m

13 31343646
13 31343646
13 31343646
13 31343646
13 31343646
14 31344325
14 31344325
14 31344325
14 31344325
14 31344325

STEERING SHAFT, 5.4m
STEERING SHAFT, 6.0m
STEERING SHAFT, 6.6m
STEERING SHAFT, 7.2m
STEERING SHAFT, 7.8m
PIN, LARGE, BOLT 5.4m
PIN, LARGE, BOLT 6.0m
PIN, LARGE, BOLT 6.6m
PIN, LARGE, BOLT 7.2m
PIN, LARGE, BOLT 7.8m

15 31293153 SHAFT, 5.4m
15 31293153 SHAFT, 6.0m
15 31293153 SHAFT, 6.6m
15 31293153 SHAFT, 7.2m
15 31293153 SHAFT, 7.8m
16 31343654 SHAFT, 5.4m
16 31343654 SHAFT, 6.0m
16 31343654 SHAFT, 6.6m
16 31343654 SHAFT, 7.2m
16 31343654 SHAFT, 7.8m

17 31307956
17 31307956
17 31307956
17 31307956
17 31307956
18 31293602
18 31307997
18 31293178
18 31351412
18 31308450
19 31293596
19 31308008
19 31293186

SHAFT, tine 5.4m
SHAFT, tine, 6.0m
SHAFT, tine, 6.6m
SHAFT, tine, 7.2m
SHAFT, tine, 7.8m
SHAFT, left side, 5.4m
SHAFT, left side, 6.0m
SHAFT, left side, 6.6m
SHAFT, left side, 7.2m
SHAFT, left side, 7.8m
SHAFT, right side, 5.4m
SHAFT, right side, 6.0m
SHAFT, right side, 6.6m

P PP RPPRPRPRPPRPRPPEPRPAEADDMLOEDAENDNNMNNNMNNMNNRRPRRERPRRRERRR




Q CORN HEAD
003 AUGER-MULTI FINGER

Ref Part Number Qty Description
19 31351420 1 SHAFT, 7.2m
19 31308467 1 SHAFT, right side, 7.8m
20 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5, 5.4m
20 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5, 6.0m
20 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5, 6.6m
20 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5, 7.2m
20 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5, 7.8m
21 061060487 27 PIN, LINCH, BOLT locking, 5.4m
21 061060487 29 PIN, LINCH, BOLT locking, 6.0m
21 061060487 30 PIN, LINCH, BOLT locking, 6.6m
21 061060487 31 PIN, LINCH, BOLT locking, 7.2m
21 061060487 33 PIN, LINCH, BOLT locking, 7.8m
22 31282987 27 FINGER, TINE 5.4m
22 31282987 29 FINGER, TINE 6.0m
22 31282987 30 FINGER, TINE 6.6m
22 31282987 31 FINGER, TINE 7.2m
22 31282987 33 FINGER, TINE 7.8m
23 061060501 27 HUB, 5.4m
23 061060501 29 HUB, 6.0m
23 061060501 30 HUB, 6.6m
23 061060501 31 HUB, 7.2m
23 061060501 33 HUB, 7.8m
24 061060518 27 GUIDE, tine, 5.4m
24 061060518 29 GUIDE, tine, 6.0m
24 061060518 30 GUIDE, tine, 6.6m
24 061060518 31 GUIDE, tine, 7.2m
24 061060518 33 GUIDE, tine, 7.8m
25 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70, 5.4m
25 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70, 6.0m
25 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70, 6.6m
25 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70, 7.2m
25 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70, 7.8m
26 060527415 1 BEARING, YEN 207, 5.4m
26 060527415 1 BEARING, YEN 207, 6.0m
26 060527415 1 BEARING, YEN 207, 6.6m
26 060527415 1 BEARING, YEN 207, 7.2m
26 060527415 1 BEARING, YEN 207, 7.8m
27 060527392 3 BEARING, YEL 206, 5.4m
27 060527392 5 BEARING, YEL 206, 6.0m
27 060527392 5 BEARING, YEL 206, 6.6m
27 060527392 5 BEARING, YEL 206, 7.2m
27 060527392 5 BEARING, YEL 206, 7.8m
28 060527423 1 HOUSING, PLATE RBY 207, 5.4m
28 060527423 1 HOUSING, PLATE RBY 207, 6.0m
1

060527423

HOUSING, PLATE RBY 207, 6.6m




Q CORN HEAD
003 AUGER-MULTI FINGER

Ref Part Number Qty Description

28 060527423 1 HOUSING, PLATE RBY 207, 7.2m

28 060527423 1 HOUSING, PLATE RBY 207, 7.8m

29 060527407 3 HOUSING, PLATE RBY 206, 5.4m

29 060527407 5 HOUSING, PLATE RBY 206, 6.0m

29 060527407 5 HOUSING, PLATE RBY 206, 6.6m

29 060527407 5 HOUSING, PLATE RBY 206, 7.2m

29 060527407 5 HOUSING, PLATE RBY 206, 7.8m

30 03671808 1 BEARING, ball, grooved, 6206 -2RS, 5.4m

30 03671808 1 BEARING, ball, grooved, 6206 -2RS, 6.0m

30 03671808 1 BEARING, ball, grooved, 6206 -2RS, 6.6m

30 03671808 1 BEARING, ball, grooved, 6206 -2RS, 7.2m

30 03671808 1 BEARING, ball, grooved, 6206 -2RS, 7.8m

31 814-10065 18 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8, 5.4m

31 814-10065 30 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8, 6.0m

31 814-10065 30 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8, 6.6m

31 814-10065 30 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8, 7.2m

31 814-10065 30 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8, 7.8m

32 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8, 5.4m
32 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8, 6.0m
32 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8, 6.6m
32 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8, 7.2m
32 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8, 7.8m
33 614-10020 12 BOLT, Hex, M10 x 20, 8.8, Full Thd, 5.4m

33 614-10020 19 BOLT, Hex, M10 x 20, 8.8, Full Thd, 6.0m

33 614-10020 19 BOLT, Hex, M10 x 20, 8.8, Full Thd, 6.6m

33 614-10020 19 BOLT, Hex, M10 x 20, 8.8, Full Thd, 7.2m

33 614-10020 19 BOLT, Hex, M10 x 20, 8.8, Full Thd, 7.8m

34 614-8016 36 BOLT, Hex, M8 x 16, 8.8,

34 614-8016 44 BOLT, Hex, M8 x 16, 8.8,

34 614-8016 48 BOLT, Hex, M8 x 16, 8.8,

34 614-8016 48 BOLT, Hex, M8 x 16, 8.8,

34 614-8016 60 BOLT, Hex, M8 x 16, 8.8,

35 614-6016 64 BOLT, Hex, M6 x 16, 8.8, 5.4m

35 614-6016 70 BOLT, Hex, M6 x 16, 8.8, 6.0m

35 614-6016 70 BOLT, Hex, M6 x 16, 8.8, 6.6m

35 614-6016 71 BOLT, Hex, M6 x 16, 8.8, 7.2m

35 614-6016 76 BOLT, Hex, M6 x 16, 8.8, 7.8m

36 07753107 8 SCREW, flat-round-head, M12x30 -8.8, 5.4m

36 07753107 8 SCREW, flat-round-head, M12x30 -8.8, 6.0m

36 07753107 8 SCREW, flat-round-head, M12x30 -8.8, 6.6m

36 07753107 8 SCREW, flat-round-head, M12x30 -8.8, 7.2m

36 07753107 8 SCREW, flat-round-head, M12x30 -8.8, 7.8m

37 06116235 8 NUT, hex, M12 -8, 5.4m

37 06116235 8 NUT, hex, M12 -8, 6.0m

37 06116235 8 NUT, hex, M12 -8, 6.6m




Q CORN HEAD

003 AUGER-MULTI FINGER

Ref Part Number Qty Description
37 06116235 8 NUT, hex, M12 -8, 7.2m

37 06116235 8 NUT, hex, M12 -8, 7.8m

38 825-1412 4 NUT, M12, Cl 8, hex, M12 -8, 5.4m

38 825-1412 4 NUT, M12, CI 8, hex, M12 -8, 6.0m

38 825-1412 4 NUT, M12, CI 8, hex, M12 -8, 6.6m

38 825-1412 4 NUT, M12, CI 8, hex, M12 -8, 7.2m

38 825-1412 4 NUT, M12, Cl 8, hex, M12 -8, 7.8m

39 825-1410 18 NUT, M10, CI 8, 5.4m

39 825-1410 30 NUT, M10, CI 8, 6.0m

39 825-1410 30 NUT, M10, CI 8, 6.6m

39 825-1410 30 NUT, M10, CI 8, 7.2m

39 825-1410 30 NUT, M10, CI 8, 7.8m

40 060527480 54 NUT, hex, M6 -8, 5.4m

40 060527480 60 NUT, hex, M6 -8, 6.0m

40 060527480 60 NUT, hex, M6 -8, 6.6m

40 060527480 62 NUT, hex, M6 -8, 7.2m

40 060527480 66 NUT, hex, M6 -8, 7.8m

41 02853398 4 WASHER, 14x32x5, 5.4m

41 02853398 4 WASHER, 14x32x5, 6.0m

41 02853398 4 WASHER, 14x32x5, 6.6m

41 02853398 4 WASHER, 14x32x5, 7.2m

41 02853398 4 WASHER, 14x32x5, 7.8m

42 06510285 2 WASHER, A 10.5, 5.4m

42 06510285 2 WASHER, A 10.5, 6.0m

42 06510285 2 WASHER, A 10.5, 6.6m

42 06510285 2 WASHER, A10.5,7.2m

42 06510285 2 WASHER, A 10.5, 7.8m

43 06510228 54 WASHER, 6.4, 5.4m

43 06510228 60 WASHER, 6.4, 6.0m

43 06510228 60 WASHER, 6.4, 6.6m

43 06510228 62 WASHER, 6.4, 7.2m

43 06510228 66 WASHER, 6.4, 7.8m

44 06577044 40 WASHER, SPECIAL, WASHER VSF B 8, 5.4m
44 06577044 48 WASHER, SPECIAL, WASHER VSF B 8, 6.0m
44 06577044 52 WASHER, SPECIAL, WASHER VSF B 8, 6.6m
44 06577044 52 WASHER, SPECIAL, WASHER VSF B 8, 7.2m
44 06577044 64 WASHER, SPECIAL, WASHER VSF B 8, 7.8m
45 06577124 10 WASHER, locking, VSF B 6, 5.4m

45 06577124 10 WASHER, locking, VSF B 6, 6.0m

45 06577124
45 06577124
45 06577124
46 06454901
46 06454901
46 06454901

WASHER, locking, VSF B 6, 6.6m
WASHER, locking, VSF B 6, 7.2m
WASHER, locking, VSF B 6, 7.8m
WASHER, LOCK, RING spring, A 10, 5.4m
WASHER, LOCK, RING spring, A 10, 6.0m
WASHER, LOCK, RING spring, A 10, 6.6m




Q CORN HEAD
003 AUGER-MULTI FINGER

Ref Part Number Qty Description

46 06454901 60 WASHER, LOCK, RING spring, A 10, 7.2m

46 06454901 60 WASHER, LOCK, RING spring, A 10, 7.8m

47 060527640 1 FLANGE, COUPLING friction, 5.4m

47 060527640 1 FLANGE, COUPLING friction, 6.0m

47 060527640 1 FLANGE, COUPLING friction, 6.6m

47 060527640 1 FLANGE, COUPLING friction, 7.2m

47 060527640 1 FLANGE, COUPLING friction, 7.8m

48 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5, 5.4m

48 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5, 6.0m

48 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5, 6.6m

48 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5, 7.2m

48 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5, 7.8m

49 614-8025 4 BOLT, Hex, M8 x 25, 8.8, 5.4m

49 614-8025 4 BOLT, Hex, M8 x 25, 8.8, 6.0m

49 614-8025 4 BOLT, Hex, M8 x 25, 8.8, 6.6m

49 614-8025 4 BOLT, Hex, M8 x 25, 8.8, 7.2m

49 614-8025 4 BOLT, Hex, M8 x 25, 8.8, 7.8m

50 31293588 1 WORM, AUGER 18ft, kpl., 5.4m

50 31307980 1 WORM, AUGER 20ft, kpl., 6.0m

50 31293032 1 WORM, AUGER 22ft, kpl., 6.6m

50 31351404 1 WORM, AUGER 24tt, kpl., 7.2m

50 31307972 1 WORM, AUGER 26tt, kpl., 7.8m

51 864-10045 1 SCREW, Hex Soc Hd, M10 x 45, 8.8, cylinder head, M10x45 -8.8, 5.4m
51 864-10045 1 SCREW, Hex Soc Hd, M10 x 45, 8.8, cylinder head, M10x45 -8.8, 6.0m
51 864-10045 1 SCREW, Hex Soc Hd, M10 x 45, 8.8, cylinder head, M10x45 -8.8, 6.6m
51 864-10045 1 SCREW, Hex Soc Hd, M10 x 45, 8.8, cylinder head, M10x45 -8.8, 7.2m
51 864-10045 1 SCREW, Hex Soc Hd, M10 x 45, 8.8, cylinder head, M10x45 -8.8, 7.8m
52 003501213 6 KEY, BUCKET TOOTHRT, FEATHER A8x7x40, 5.4m

52 003501213 10 KEY, BUCKET TOOTHRT, FEATHER A8x7x40, 6.0m

52 003501213 10 KEY, BUCKET TOOTHRT, FEATHER A8x7x40, 6.6m

52 003501213 10 KEY, BUCKET TOOTHRT, FEATHER A8x7x40, 7.2m

52 003501213 10 KEY, BUCKET TOOTHRT, FEATHER A8x7x40, 7.8m




Q CORN HEAD
003A AUGER

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

003A AUGER

Ref Part Number Qty Description
1 061060261 1 SHAFT, DRIVE,

2 31344325 1 PIN, LARGE, BOLT 4.8m

2 31344325 1 PIN, LARGE, BOLT 5.4m

2 31344325 1 PIN, LARGE, BOLT 6.0m

2 31344325 1 PIN, LARGE, BOLT 6.6m

2 31344325 2 PIN, LARGE, BOLT 7.2m

2 31344325 1 PIN, LARGE, BOLT 7.8m

3 31283682 1 COVER,

4 31283690 1 COVER,

5 061060438 1 COVER,

6 061060446 1 FLANGE,

7 31343638 2 CLAMP BRACKET, PIECE

8 061060366 1 BEARING, left side

9 061060390 1 BEARING, right side

10 061060454 1 HOUSING, BEARING,

11 061060501 15 HUB, bearing, 4.8m

11 061060501 19 HUB, bearing, 5.4m

11 061060501 19 HUB, bearing, 6.0m

11 061060501 19 HUB, bearing, 6.6m

11 061060501 19 HUB, bearing, 7.2m

11 061060501 19 HUB, bearing, 7.8m

12 31308731 1 WORM, AUGER surface, 4.8m

12 31308676 1 WORM, AUGER surface, 5.4m

12 31283063 1 WORM, AUGER surface, 6.0m

12 31283071 1 WORM, AUGER surface, 6.6m

12 31352550 1 WORM, AUGER surface, 7.2m

12 31283088 1 WORM, AUGER surface, 7.8m

13 061060487 19 PIN, LINCH, BOLT locking

14 31344567 1 STEERING SHAFT, 4.8m

14 31344550 1 STEERING SHAFT, 5.4m

14 31344542 1 STEERING SHAFT, 6.0m

14 31344534 1 STEERING SHAFT, 6.6m

14 31352606 1 STEERING SHAFT, 7.2m

14 31344526 1 STEERING SHAFT, 7.8m

15 31283473 1 LEVER, adjusting

16 31307956 1 SHAFT, tine

17 31282987 19 FINGER, TINE

18 061060518 19 GUIDE, tine

20 060527423 1 HOUSING, PLATE RBY 207

21 06454901 22 WASHER, LOCK, RING spring, A 10, 4.8m
21 06454901 26 WASHER, LOCK, RING spring, A 10, 5.4m
21 06454901 26 WASHER, LOCK, RING spring, A 10, 6.0m
21 06454901 26 WASHER, LOCK, RING spring, A 10, 6.6m
21 06454901 26 WASHER, LOCK, RING spring, A 10, 7.2m
21 06454901 26 WASHER, LOCK, RING spring, A 10, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

003A AUGER

Ref Part Number Qty Description
22 07753107 8 SCREW, flat-round-head, M12x30 -8.8

24 03671808 1 BEARING, ball, grooved, 6206 -2RS

25 06510285 2 WASHER, A 10.5

26 02853398 4 WASHER, 14x32x5

28 825-1412 4 NUT, M12, CI 8, hex, M12 -8

29 060527407 2 HOUSING, PLATE RBY 206

30 614-10020 9 BOLT, Hex, M10 x 20, 8.8, Full Thd, 4.8m

30 614-10020 13 BOLT, Hex, M10 x 20, 8.8, Full Thd, 5.4m

30 614-10020 13 BOLT, Hex, M10 x 20, 8.8, Full Thd, 6.0m

30 614-10020 13 BOLT, Hex, M10 x 20, 8.8, Full Thd, 6.6m

30 614-10020 13 BOLT, Hex, M10 x 20, 8.8, Full Thd, 7.2m

30 614-10020 13 BOLT, Hex, M10 x 20, 8.8, Full Thd, 7.8m

31 614-10025 10 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex, M10x25 -8.8
33 06116235 8 NUT, hex, M12 -8

34 814-10065 6 BOLT, Hex, M10 x 65, 8.8, BOLT hex, M10x65 -8.8
35 060527480 30 NUT, hex, M6 -8, 4.8m

35 060527480 38 NUT, hex, M6 -8, 5.4m

35 060527480 38 NUT, hex, M6 -8, 6.0m

35 060527480 38 NUT, hex, M6 -8, 6.6m

35 060527480 38 NUT, hex, M6 -8, 7.2m

35 060527480 38 NUT, hex, M6 -8, 7.8m

36 800-1130 1 RING, SNAP, M30, Ext, RING snap, 30x1.5

37 06577124 10 WASHER, locking, B 6

38 060527392 2 BEARING, YEL 206, 4.8m

38 060527392 3 BEARING, YEL 206, 5.4m

38 060527392 3 BEARING, YEL 206, 6.0m

38 060527392 3 BEARING, YEL 206, 6.6m

38 060527392 3 BEARING, YEL 206, 7.2m

38 060527392 3 BEARING, YEL 206, 7.8m

39 060527415 1 BEARING, YEN 207

40 060527640 1 FLANGE, COUPLING friction

41 060528787 2 FACING, LINING clutch, FRK 70 194.5x122x5
42 97031090 1 KEY, BUCKET TOOTHRT, FEATHER A 10x8x70
43 864-10050 1 SCREW, Hex Soc Hd, M10 x 50, 8.8, cylinder head, M10x50 -8.8
44  614-8016 4 BOLT, Hex, M8 x 16, 8.8,

45 006576068 4 DISC, WASHER locking, VSF B8

46 31308555 1 AUGER, 16ft, kpl., 4.8m

46 31308563 1 AUGER, 18ft, kpl., 5.4m

46 31308571 1 AUGER, 20ft, kpl., 6.0m

46 31308522 1 AUGER, 22ft, kpl., 6.6m

46 31352542 1 AUGER, 24t, kpl., 7.2m

46 31308588 1 AUGER, 26ft, kpl., 7.8m

47 06454901 24 WASHER, LOCK, RING spring, A 10

48 06510228 48 WASHER, 6.4

49 00350121 2 FEATHER A 8x7x40

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

003A AUGER

Ref Part Number Qty Description
50 06577003 6 WASHER, SPECIAL, WASHER VSF M10

51 825-1410 6 NUT, M10, CI 8,

52 614-6016 38 BOLT, Hex, M6 x 16, 8.8,

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
003B FRICTION COUPLING

4 003 12
40032 13

S

O ////77;

65 4 3 2

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

003B FRICTION COUPLING

Ref Part Number Qty Description
1 03282025 1 HUB, clutch

2 03282033 1 DRIVE SPROCKET, WHEEL chain

3 03282041 1 PLATE, THRUST, pressure

4 03282058 2 FACING, LINING friction

5 03282066 1 BUSHING,

6 03282074 6 SPRING, COMPRESSION, pressure
7 97012032 6 NUT, hex, M10 -8

8 DF058270 6 SCREW, flat-round-head, M10x120 -8.8
9 06116235 1 NUT, hex, M12 -8

11 895-11012 1 WASHER, M12 x 24 x 2.5, A13

12 060534238 1 TORSION SPRING,

13 03282082 1 PAWL, HANDLE ratchet

14 03282090 1 SCREW,

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
004 AUGER EXTENSION, CONVEYOR BLADE SET, DRIVER LINSEED

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
004 AUGER EXTENSION, CONVEYOR BLADE SET, DRIVER LINSEED

Ref Part Number Qty Description
1 061060534 1 EXTENSION, left side, 4.8m

1 061060534 1 EXTENSION, left side, 5.4m

1 061060534 1 EXTENSION, left side, 6.0m

1 061060534 1 EXTENSION, left side, 6.6m

2 061060567 1 EXTENSION, right side, 4.8m

2 061060567 1 EXTENSION, right side, 5.4m

2 061060567 1 EXTENSION, right side, 6.0m

2 061060567 1 EXTENSION, right side, 6.6m

10 06341001 4 SCREW, BOT hex, M8x20 -8.8, 4.8m
10 06341001 4 SCREW, BOT hex, M8x20 -8.8, 5.4m
10 06341001 4 SCREW, BOT hex, M8x20 -8.8, 6.0m
10 06341001 4 SCREW, BOT hex, M8x20 -8.8, 6.6m
11 06213871 4 NUT, hex, M8 -8, 4.8m

11 06213871 4 NUT, hex, M8 -8, 5.4m

11 06213871 4 NUT, hex, M8 -8, 6.0m

11 06213871 4 NUT, hex, M8 -8, 6.6m

12 06577028
12 06577028
12 06577028
12 06577028
21 31282544
22 31282632
25 614-8020
26 06577044
31 31295733
32 31295774
33 31295805
34 31295838
38 31282632
42 614-8020
43 06577044
44 06577028
45 825-1408
50 31346995
50 31346995
50 31346995
50 31346995
51 31347030
51 31347030
51 31347030
51 31347030
52 31347047
52 31347047
52 31347047
52 31347047

[EE
N

WASHER, SPECIAL, WASHER VSF M8, 4.8m
WASHER, SPECIAL, WASHER VSF M8, 5.4m
WASHER, SPECIAL, WASHER VSF M8, 6.0m
WASHER, SPECIAL, WASHER VSF M8, 6.6m
SUPPORT, BLADE

SUPPORT,

BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8x20 -8.8
WASHER, SPECIAL, WASHER B8

DRIVE DOG, left side

DRIVE DOG, middle/left side

DRIVE DOG, middle/right side

DRIVE DOG, right side

SUPPORT,

BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8x20 -8.8
WASHER, SPECIAL, WASHER B8

WASHER, SPECIAL, WASHER M8

NUT, M8, CI 8,

COVER, PROTECTIVE, left side, 4.8m
COVER, PROTECTIVE, left side, 5.4m
COVER, PROTECTIVE, left side, 6.0m
COVER, PROTECTIVE, left side, 6.6m
COVER, PROTECTIVE, right side, 4.8m
COVER, PROTECTIVE, right side, 5.4m
COVER, PROTECTIVE, right side, 6.0m
COVER, PROTECTIVE, right side, 6.6m
STRIPPER, SCRAPER 4.8m

STRIPPER, SCRAPER 5.4m

STRIPPER, SCRAPER 6.0m

STRIPPER, SCRAPER 6.6m

(ORI ) el e o
ot odm

N e

= N
[op T =

MNNOMNNRPRPRPRRREREPE PP DM

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
004 AUGER EXTENSION, CONVEYOR BLADE SET, DRIVER LINSEED

Ref Part Number Qty Description
53 06085083 14 SCREW, fillister-head, M8x20 -8.8, 4.8m
53 06085083 14 SCREW, fillister-head, M8x20 -8.8, 5.4m
53 06085083 14 SCREW, fillister-head, M8x20 -8.8, 6.0m
53 06085083 14 SCREW, fillister-head, M8x20 -8.8, 6.6m
54 06577028 18 WASHER, SPECIAL, WASHER M8, 4.8m
54 06577028 18 WASHER, SPECIAL, WASHER M8, 5.4m
54 06577028 18 WASHER, SPECIAL, WASHER M8, 6.0m
54 06577028 18 WASHER, SPECIAL, WASHER M8, 6.6m
55 825-1408 14 NUT, M8, CI 8, 4.8m

55 825-1408 14 NUT, M8, CI 8, 5.4m

55 825-1408 14 NUT, M8, CI 8, 6.0m

55 825-1408 14 NUT, M8, CI 8, 6.6m

56 07753092
56 07753092
56 07753092
56 07753092

SCREW, flat-round-head, M8x20 -8.8, 4.8m
SCREW, flat-round-head, M8x20 -8.8, 5.4m
SCREW, flat-round-head, M8x20 -8.8, 6.0m
SCREW, flat-round-head, M8x20 -8.8, 6.6m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
005 STEEL TINE REEL

S

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

005 STEEL TINE REEL

Ref

Part Number

Qty

Description

O©C O O oo ~~N~NN NN ooooooo o~ PPoLOOLOLWLWLWoLNDNDNNDPDNNPNMdDNDNEFRERERERREREREPRE

061080722
061080722
061080722
061080722
061080722
061080722
061083276
061083202
061083147
061065668
31358082N1
061080747
061083171
061080956
061080972
061080714
31358121N1
061080827
061065643
061065643
061065643
061065643
061080810
061080810
061065635
060509977
060509977
060509977
060509977
060509977
060509977
061083356
061083356
061083356
061083356
061083356
061080892
061080892
061080892
061080892
061080892
061080892
060510021
060510021
060510021

WWWRK Koo W wWWWNNRPR PP RPRPPRPRPRPPRPPRPPPRPOWODOOORRPREPEPREPNNRERRER

WASHER, eccentric, 4.8m
WASHER, eccentric, 5.4m
WASHER, eccentric, 6.0m
WASHER, eccentric, 6.6m
WASHER, eccentric, 7.2m
WASHER, eccentric, 7.8m
SHAFT, TUBE carrier, 4.8m
SHAFT, TUBE carrier, 5.4m
PIPE, TUBE carrier, 6.0m

SUPPORT, TUBE carrier, 6.6m
SUPPORT, TUBE carrier, 7.2m
SUPPORT, TUBE carrier, 7.8m

SHAFT, TUBE reel, 4.8m
SHAFT, TUBE reel, 5.4m
PIPE, TUBE reel, 6.0m
SHAFT, TUBE reel, 6.6m
PIPE, TUBE reel, 7.2m
SHAFT, TUBE reel, 7.8m

SUPPORT, SHAFT journal, 4.8.m
SUPPORT, SHAFT journal, 5.4m
SUPPORT, SHAFT journal, 6.0m
SUPPORT, SHAFT journal, 6.6m
SUPPORT, SHAFT journal, 7.2m
SUPPORT, SHAFT journal, 7.8m

SUPPORT, SHAFT journal
ECCENTRIC, STAR, 4.8m
ECCENTRIC, STAR, 5.4m
ECCENTRIC, STAR, 6.0m
ECCENTRIC, STAR, 6.6m
ECCENTRIC, STAR, 7.2m
ECCENTRIC, STAR, 7.8m
SEGMENT, 4.8m
SEGMENT, 5.4m
SEGMENT, 6.0m
SEGMENT, 6.6m
SEGMENT, 7.8m
BUSHING, 4.8m
BUSHING, 5.4m
BUSHING, 6.0m
BUSHING, 6.6m
BUSHING, 7.2m
BUSHING, 7.8m

ROLLER ASSY., 4.8m
ROLLER ASSY., 5.4m
ROLLER ASSY., 6.0m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

005 STEEL TINE REEL

Ref Part Number

Qty

Description

9 060510021
9 060510021
9 060510021
10 4241042372
10 4241042372
10 4241042372
10 4241042372
10 4241042372
10 4241042372
11 060510087
11 060510087
11 060510087
11 060510087
11 060510087
11 060510087
12 061065547
12 061065547
12 061065547
12 061065547
12 061065547
12 061065547
13 060509985
13 060509985
13 060509985
13 060509985
14 060510070
14 060510070
14 060510070
14 060510070
14 060510070
14 060510070
15 061085382
15 061085382
15 061085382
15 061085382
15 061085382
15 061085382
16 061065530
16 061065530
16 061065530
16 061065530
16 061065530
16 061065530
17 061085390
17 061085390

O OOWWWWOoO O WWwWwwWwOo O w

W NN DNDDN
(e I S S T S~

o OO PP

12
12
90

ROLLER ASSY., 6.6m
ROLLER ASSY., 7.2m
ROLLER ASSY., 7.8m
BUSHING, 4.8m
BUSHING, 5.4m
BUSHING, 6.0m
BUSHING, 6.6m
BUSHING, 7.2m
BUSHING, 7.8m

PIN, LARGE, BOLT 4.8m
PIN, LARGE, BOLT 5.4m
PIN, LARGE, BOLT 6.0m
PIN, LARGE, BOLT 6.6m
PIN, LARGE, BOLT 7.2m
PIN, LARGE, BOLT 7.8m
SUPPORT, SPOKE 4.8m
SUPPORT, SPOKE 5.4m
SUPPORT, SPOKE 6.0m
SUPPORT, SPOKE 6.6m
SUPPORT, SPOKE 7.2m
SUPPORT, SPOKE 7.8m
END, STAR 4.8m

END, STAR 5.4m

END, STAR 6.0m

END, STAR 6.6m

PIN, LARGE, BOLT 4.8m
PIN, LARGE, BOLT 5.4m
PIN, LARGE, BOLT 6.0m
PIN, LARGE, BOLT 6.6m
PIN, LARGE, BOLT 7.2m
PIN, LARGE, BOLT 7.8m
TINE, spring, 4.8m

102 TINE, spring, 5.4m
114 TINE, spring, 6.0m
126 TINE, spring, 6.6m
126 TINE, spring, 7.2m
144 TINE, spring, 7.8m

24
24
24
24
24
30
12
12

BUSHING, 4.8m
BUSHING, 5.4m
BUSHING, 6.0m
BUSHING, 6.6m
BUSHING, 7.2m
BUSHING, 7.8m
TINE, side, 4.8m
TINE, side, 5.4m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
005 STEEL TINE REEL

Ref Part Number Qty Description

061085390
061085390
061085390
061085390
060535698
060535681
060533534
060510005
060510005
060510005
060510005
060510005
060510005
060511875
9920925523
9920925523
9920925523
9920925523
9920925523
9920925523
614-10030
832-46410
832-46410
832-46410
832-46410
832-46410
832-46410
006334180
006334180
006334180
006334180
006334180
006334180
9933930001
060535118
060535118
060535118
060535118
060535118
060535118
9945926268
9945926268
9945926268
9945926268
9945926268

12
12
15

SES8odvvrrrRrrEerrErrvNMNONNEDRERER

NEPEP PR EPRPOOSDD
NNMOMMNMNMMNMNOOO

24
12
90

TINE, side, 6.0m
TINE, side, 6.6m
TINE, side, 7.2m
TINE, side, 7.8m
DISC, adjusting, 42x52x2
DISC, adjusting, 20x28x1

WASHER, DISK adjusting, 37x47x2

BUSHING, 40x44x30, 4.8m
BUSHING, 40x44x30, 5.4m
BUSHING, 40x44x30, 6.0m
BUSHING, 40x44x30, 6.6m
BUSHING, 40x44x30, 7.2m
BUSHING, 40x44x30, 7.8m
RING, LOCKING, adjusting,
NIPPLE, LUBE, grease, AM
NIPPLE, LUBE, grease, AM
NIPPLE, LUBE, grease, AM
NIPPLE, LUBE, grease, AM
NIPPLE, LUBE, grease, AM
NIPPLE, LUBE, grease, AM

A40

10x1, 4.8m
10x1, 5.4m
10x1, 6.0m
10x1, 6.6m
10x1, 7.2m
10x1, 7.8m

BOLT, Hex, M10 x 30, 8.8, BOLT hex, M10x30 -10.9

NUT, LOCK, M10 x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 4.8m
NUT, LOCK, M10 x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 5.4m
NUT, LOCK, M10 x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 6.0m
NUT, LOCK, M10 x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 6.6m
NUT, LOCK, M10 x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 7.2m
NUT, LOCK, M10x 1.5, Cl 8, BOLT hex, M10x25 -10.9, 7.8m

SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x50
SCREW, BOLT hex, M8x20

-8.8,4.8m
-8.8, 5.4m
-8.8,6.0m
-8.8, 6.6m
-8.8,7.2m
-8.8, 7.8m
-8.8

BOLT, SCREW flat-round-head, M8x50 -8.8, 4.8m
102 BOLT, SCREW flat-round-head, M8x50 -8.8, 5.4m
114 BOLT, SCREW flat-round-head, M8x50 -8.8, 6.0m
138 BOLT, SCREW flat-round-head, M8x50 -8.8, 6.6m
126 BOLT, SCREW flat-round-head, M8x50 -8.8, 7.2m
144 BOLT, SCREW flat-round-head, M8x50 -8.8, 7.8m
30 SCREW, flat-round-head, M8x25 -8.8, 4.8m
30 SCREW, flat-round-head, M8x25 -8.8, 5.4m
30 SCREW, flat-round-head, M8x25 -8.8, 6.0m
30 SCREW, flat-round-head, M8x25 -8.8, 6.6m
36 SCREW, flat-round-head, M8x25 -8.8, 7.2m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

005 STEEL TINE REEL

Ref Part Number Qty Description
29 9945926268 42 SCREW, flat-round-head, M8x25 -8.8, 7.8m

31 9950896247 9 NUT, hex, M10 -10

32 832-46408 102 NUT, LOCK, M8 x 1.25, CI 8, 4.8m

32 832-46408 114 NUT, LOCK, M8 x 1.25, CI 8, 5.4m

32 832-46408 126 NUT, LOCK, M8 x 1.25, CI 8, 6.0m

32 832-46408 138 NUT, LOCK, M8 x 1.25, CI 8, 6.6m

32 832-46408 141 NUT, LOCK, M8 x 1.25, CI 8, 7.2m

32 832-46408 168 NUT, LOCK, M8 x 1.25, CI 8, 7.8m

33 006213830 42 NUT, hex, M8 -8, 4.8m

33 006213830 42 NUT, hex, M8 -8, 5.4m

33 006213830 42 NUT, hex, M8 -8, 6.0m

33 006213830 42 NUT, hex, M8 -8, 6.6m

33 006213830 48 NUT, hex, M8 -8, 7.2m

33 006213830 54 NUT, hex, M8 -8, 7.8m

34 9999853166 48 PLATE, LOCKING, WASHER VSF B 10, 4.8m
34 9999853166 57 PLATE, LOCKING, WASHER VSF B 10, 5.4m
34 9999853166 57 PLATE, LOCKING, WASHER VSF B 10, 6.0m
34 9999853166 57 PLATE, LOCKING, WASHER VSF B 10, 6.6m
34 9999853166 62 PLATE, LOCKING, WASHER VSF B 10, 7.2m
34 9999853166 69 PLATE, LOCKING, WASHER VSF B 10, 7.8m
35 9999853117 108 PLATE, LOCKING, WASHER VSF M8, 4.8m
35 9999853117 120 PLATE, LOCKING, WASHER VSF M8, 5.4m
35 9999853117 144 PLATE, LOCKING, WASHER VSF M8, 6.0m
35 9999853117 150 PLATE, LOCKING, WASHER VSF M8, 6.6m
35 9999853117 153 PLATE, LOCKING, WASHER VSF M8, 7.2m
35 9999853117 180 PLATE, LOCKING, WASHER VSF M8, 7.8m
36 9999853158 36 PLATE, LOCKING, WASHER VSF B 8, 4.8m
36 9999853158 36 PLATE, LOCKING, WASHER VSF B 8, 5.4m
36 9999853158 36 PLATE, LOCKING, WASHER VSF B 8, 6.0m
36 9999853158 36 PLATE, LOCKING, WASHER VSF B 8, 6.6m
36 9999853158 48 PLATE, LOCKING, WASHER VSF B 8, 7.2m
36 9999853158 54 PLATE, LOCKING, WASHER VSF B 8, 7.8m
38 060533542 12 SPLIT PIN/SAFETY PIN, 8x40

39 061080868 6 CRANK, 7.2m

39 061080868 6 CRANK, 7.8m

42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 5.4m
42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 6.0m
42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 6.6m
42 9945635836 2 SCREW, BOLT round-head, M12x35 -8.8, 7.2m
42 9945635836 2 SCREW, BOLT round-head, M12x35 -8.8, 7.8m
57 006214140 1 NUT, hex, M12 -8, 5.4m

57 006214140 1 NUT, hex, M12 -8, 6.0m

57 006214140 1 NUT, hex, M12 -8, 6.6m

57 006214140 2 NUT, hex, M12 -8, 7.2m

57 006214140 2 NUT, hex, M12 -8, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
005 STEEL TINE REEL

Ref Part Number Qty Description

67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 5.4m
67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 6.0m
67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 6.6m
67 9999853174 2 PLATE, LOCKING, WASHER VSF B 12, 7.2m
67 9999853174 2 PLATE, LOCKING, WASHER VSF B 12, 7.8m
70 006502871 1 WASHER, as required, 14, 5.4m

70 006502871 1 WASHER, as required, 14, 6.0m

70 006502871 1 WASHER, as required, 14, 6.6m

70 006502871 2 WASHER, as required, 14, 7.2m

70 006502871 2 WASHER, as required, 14, 7.8m

71 832-46410 48 NUT, LOCK, M10 x 1.5, CI 8, hex, VM10 -8, 5.4m

71 832-46410

o
o

NUT, LOCK, M10 x 1.5, CI 8, hex, VM10 -8, 6.0m

71 832-46410 48 NUT, LOCK, M10 x 1.5, Cl 8, hex, VM10 -8, 6.6m
71 832-46410 56 NUT, LOCK, M10 x 1.5, CI 8, hex, VM10 -8, 7.2m
71 832-46410 60 NUT, LOCK, M10 x 1.5, Cl 8, hex, VM10 -8, 7.8m
72 003782357 1 PIN, threaded, M10x10 -45H, 5.4m

72 003782357 1 PIN, threaded, M10x10 -45H, 6.0m

72 003782357 1 PIN, threaded, M10x10 -45H, 6.6m

72 003782357 1 PIN, threaded, M10x10 -45H, 7.2m

72 003782357 1 PIN, threaded, M10x10 -45H, 7.8m

73 061041322 1 SPACER, disk, 5.4m

73 061041322 1 SPACER, disk, 6.0m

73 061041322 1 SPACER, disk, 6.6m

73 061041322 1 SPACER, disk, 7.2m

73 061041322 1 SPACER, disk, 7.8m

74 061036977 1 BUSHING, spacer, 7.2m

74 061036977 1 BUSHING, spacer, 7.8m

75 31358146N1 3 PIPE, TUBE reel, 24ft, 7.2m

76  31358105N1 2 BUSHING, LARGE, RING 7.2m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

005A PLASTIC TINE REEL




Q CORN HEAD
005A PLASTIC TINE REEL

Ref Part Number

Qty

Description

003780958
060503770
060503787
060522611
003780982
060503801
060503818
060522628
060518012
060518012
060518020
060518037
003798733
003798733
060507075
060507075
060515991
060515991
060515991
060515991
060516002
060516002
060516002
060516002
003798700
003798700
003798700
003798700
061041322
061041322
061041322
061041322
0 003798686
10 003798686
10 003798686
10 003798686
11 003798678
11 003798678
11 003798678
11 003798678
12 003617056
12 003617056
12 003617056
12 003617056
24 003798581

P oo ~NNNJNooo oo kPP, OLWwWLWoLWNDNDNPNDNMNNEPEREREERE

OO, RPRPRPRPRPRPRPRPRPRPPRPLPODOOOOOODRRERERE

NN NN
E e

NPFRPRPRPRPRPRPPEREPNODNNNONNDRERRERE

SHAFT, intermediate, 5.4m
SHAFT, intermediate, 6.0m
SHAFT, intermediate, 6.6m
SHAFT, SHAFT intermediate, 7.8m
SHAFT, finger holder, 5.4m
SHAFT, finger holder, 6.0m
SHAFT, finger holder, 6.6m
SHAFT, finger holder, 7.8m
SHAFT, 5.4m

SHAFT, 6.0m

SHAFT, 6.6m

SHAFT, 7.8m

SHAFT, 5.4m

SHAFT, 6.0m

SHAFT, 6.6m

SHAFT, 7.8m
BEARING, END shield, 5.4m
BEARING, END shield, 6.0m
BEARING, END shield, 6.6m
BEARING, END shield, 7.8m
BEARING, END shield, 5.4m
BEARING, END shield, 6.0m
BEARING, END shield, 6.6m
BEARING, END shield, 7.8m
ARM, reel, 5.4m

ARM, reel, 6.0m

ARM, reel, 6.6m

ARM, reel, 7.8m
SPACER, disk, 5.4m
SPACER, disk, 6.0m

SPACER, disk, 6.6m

SPACER, disk, 7.8m

WASHER, 5.4m

WASHER, 6.0m

WASHER, 6.6m

WASHER, 7.8m

RING, LOCKING, adjusting, 5.4m
RING, LOCKING, adjusting, 6.0m
RING, LOCKING, adjusting, 6.6m
RING, LOCKING, adjusting, 7.8m
NIPPLE, LUBE, NIPPLE grease, AM 8x1, 5.4m
NIPPLE, LUBE, NIPPLE grease, AM 8x1, 6.0m
NIPPLE, LUBE, NIPPLE grease, AM 8x1, 6.6m
NIPPLE, LUBE, NIPPLE grease, AM 8x1, 7.8m
BEARING LINER, BUSHING 5.4m




Q CORN HEAD

005A PLASTIC TINE REEL

Ref Part Number Qty Description
24 003798581 2 BEARING LINER, BUSHING 6.0m
24 003798581 2 BEARING LINER, BUSHING 6.6m
24 003798581 2 BEARING LINER, BUSHING 7.8m
25 060502302 1 SUPPORT, FRAME 5.4m

25 060502302 1 SUPPORT, FRAME 6.0m

25 060502302 1 SUPPORT, FRAME 6.6m

25 060502302 1 SUPPORT, FRAME 7.8m

26 060502310 3 SUPPORT, ROLLER 5.4m

26 060502310 3 SUPPORT, ROLLER 6.0m

26 060502310 3 SUPPORT, ROLLER 6.6m

26 060502310 3 SUPPORT, ROLLER 7.8m

27 003798557 1 ECCENTRIC, RING driving, 5.4m
27 003798557 1 ECCENTRIC, RING driving, 6.0m
27 003798557 1 ECCENTRIC, RING driving, 6.6m
27 003798557 1 ECCENTRIC, RING driving, 7.8m
28 003791390 483 BEARING (HALF), reel arm, 5.4m

28 003791390 48 BEARING (HALF), reel arm, 6.0m
28 003791390 48 BEARING (HALF), reel arm, 6.6m
28 003791390 48 BEARING (HALF), reel arm, 7.8m

29 003791382
29 003791382
29 003791382
29 003791382
30 060502327
30 060502327
30 060502327
30 060502327
31 003798540
31 003798540
31 003798540
31 003798540
32 060502335
32 060502335
32 060502335

N
SN

BEARING, PLATE 5.4m
BEARING, PLATE 6.0m
BEARING, PLATE 6.6m
BEARING, PLATE 7.8m
SPLIT PIN/SAFETY PIN, 5.4m
SPLIT PIN/SAFETY PIN, 6.0m
SPLIT PIN/SAFETY PIN, 6.6m
SPLIT PIN/SAFETY PIN, 7.8m
ARM, crank, 5.4m

ARM, crank, 6.0m

ARM, crank, 6.6m

ARM, crank, 7.8m

BEARING, TUBE spacer, 5.4m
BEARING, TUBE spacer, 6.0m
BEARING, TUBE spacer, 6.6m

= P PR RN
NP o NNN RN

o OO O

32 060502335 12 BEARING, TUBE spacer, 7.8m
33 060502343 6 NUT, eccentric, 5.4m
33 060502343 6 NUT, eccentric, 6.0m
33 060502343 6 NUT, eccentric, 6.6m

33 060502343
34 003798524
34 003798524
34 003798524
34 003798524
35 003798516
35 003798516

[EE
N

NUT, eccentric, 6.8m

FINGER, plastic, 5.4m

FINGER, plastic, 6.0m

FINGER, plastic, 6.6m

FINGER, plastic, 7.8m

FINGER, FINGER plastic, right side, 5.4m
FINGER, FINGER plastic, right side, 6.0m

e ol ol el
oM N MNN




Q CORN HEAD

005A PLASTIC TINE REEL

Ref Part Number Qty Description
35 003798516 18 FINGER, FINGER plastic, right side, 6.6m

35 003798516 18 FINGER, FINGER plastic, right side, 7.8m

36 003791366 234 FINGER, TINE plastic, 5.4m

36 003791366 276 FINGER, TINE plastic, 6.0m

36 003791366 300 FINGER, TINE plastic, 6.6m

36 003791366 348 FINGER, TINE plastic, 7.8m

37 003798508 18 FINGER, FINGER plastic, left side, 5.4m

37 003798508 18 FINGER, FINGER plastic, left side, 6.0m

37 003798508 18 FINGER, FINGER plastic, left side, 6.6m

37 003798508 18 FINGER, FINGER plastic, left side, 7.8m

39 9933931123 8 SCREW, BOLT hex, M10x30 -8.8, 5.4m

39 9933931123 8 SCREW, BOLT hex, M10x30 -8.8, 6.0m

39 9933931123 8 SCREW, BOLT hex, M10x30 -8.8, 6.6m

39 9933931123 8 SCREW, BOLT hex, M10x30 -8.8, 7.8m

42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 5.4m
42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 6.0m
42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 6.6m
42 9945635836 1 SCREW, BOLT round-head, M12x35 -8.8, 7.8m
46 006344736 24 SCREW, BOLT hex, M10x50 -8.8, 5.4m

46 006344736 24 SCREW, BOLT hex, M10x50 -8.8, 6.0m

46 006344736 24 SCREW, BOLT hex, M10x50 -8.8, 6.6m

46 006344736 24 SCREW, BOLT hex, M10x50 -8.8, 7.8m

47 006344037 46 SCREW, BOLT hex, M10x25 -8.8, 5.4m

47 006344037 46 SCREW, BOLT hex, M10x25 -8.8, 6.0m

47 006344037 46 SCREW, BOLT hex, M10x25 -8.8, 6.6m

47 006344037 46 SCREW, BOLT hex, M10x25 -8.8, 7.8m

48 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 5.4m
48 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 6.0m
48 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 6.6m
48 9933930001 6 SCREW, BOLT hex, M8x20 -8.8, 7.8m
49 060502351 6 PIN, PIVOT, BOLT bearing, 5.4m
49 060502351 6 PIN, PIVOT, BOLT bearing, 6.0m

6

49 060502351 PIN, PIVOT, BOLT bearing, 6.6m

49 060502351 6 PIN, PIVOT, BOLT bearing, 7.8m

51 003791374 294 SCREW, fillister-head, 5.4m

51 003791374 324 SCREW, fillister-head, 6.0m

51 003791374 348 SCREW, fillister-head, 6.6m

51 003791374 396 SCREW, fillister-head, 7.8m

52 9950897818 81 NUT, hex, VM 10 -8, 5.4m

52 9950897818 81 NUT, hex, VM 10 -8, 6.0m

52 9950897818 81 NUT, hex, VM 10 -8, 6.6m

52 9950897818 81 NUT, hex, VM 10 -8, 7.8m

55 770000802 12 SHIM, WASHER precision, 36x45x2, 5.4m
55 770000802 12 SHIM, WASHER precision, 36x45x2, 6.0m

55 770000802 12 SHIM, WASHER precision, 36x45x2, 6.6m




Q CORN HEAD

005A PLASTIC TINE REEL

Ref Part Number Qty Description
55 770000802 12 SHIM, WASHER precision, 36x45x2, 7.8m

57 006214140 1 NUT, hex, M12 -8, 5.4m

57 006214140 1 NUT, hex, M12 -8, 6.0m

57 006214140 1 NUT, hex, M12 -8, 6.6m

57 006214140 1 NUT, hex, M12 -8, 7.8m

59 006213830 6 NUT, hex, M8 -8, 5.4m

59 006213830 6 NUT, hex, M8 -8, 6.0m

59 006213830 6 NUT, hex, M8 -8, 6.6m

59 006213830 6 NUT, hex, M8 -8, 7.8m

61 9954897654 6 NUT, hex, VM 12 -8, 5.4m

61 9954897654 6 NUT, hex, VM 12 -8, 6.0m

61 9954897654 6 NUT, hex, VM 12 -8, 6.6m

61 9954897654 6 NUT, hex, VM 12 -8, 7.8m

65 9961910976 6 SPRING, WASHER lock, B 8, 5.4m

65 9961910976 6 SPRING, WASHER lock, B 8, 6.0m

65 9961910976 6 SPRING, WASHER lock, B 8, 6.6m

65 9961910976 6 SPRING, WASHER lock, B 8, 7.8m

66 9961911085 48 WASHER, LOCK, spring, B 10, 5.4m

66 9961911085 48 WASHER, LOCK, spring, B 10, 6.0m

66 9961911085 48 WASHER, LOCK, spring, B 10, 6.6m

66 9961911085 48 WASHER, LOCK, spring, B 10, 7.8m

67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 5.4m
67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 6.0m
67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 6.6m
67 9999853174 1 PLATE, LOCKING, WASHER VSF B 12, 7.8m
68 060507050 36 RING, THRUST, plastic, 5.4m

68 060507050 36 RING, THRUST, plastic, 6.0m

68 060507050 36 RING, THRUST, plastic, 6.6m

68 060507050 36 RING, THRUST, plastic, 7.8m

70 006502871 WASHER, 14, as required




Q CORN HEAD
006 REEL SUPPORT

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
006 REEL SUPPORT

Ref Part Number Qty Description

O© O© O© O© 0O NI NN DN -

31283135
31283143
061035806
061037020
061037020
061037020
061037020
4241021230
4241021230
4241021230
4241021230
003617056
003617056
003617056
003617056
061035830
061035871
061035896
061035902
9933977851
006269000
061043902
003799734
003791542
9965956487
9965962202
9961911093
9933929065
061036985
006340781
9965964928
9961911237
06845706
4221625725
9932959385
9960922128
006267177
061037094
061037053
9999853158
060510351
060506652
061043910
31310726
31310726

P NORPRRPRPMNRPPRPRPPRLRNPRPRPPPRPPONRPUURPRREPERPRERERPREPNNNNNRPRRERRRPR

[EEN

ARM, reel, left side

ARM, reel, right side

GUIDE, reel, left side

GUIDE, right side, 4.8m

GUIDE, right side, 5.4m

GUIDE, right side, 6.0m

GUIDE, right side, 6.6m

BUSHING, sliding, 4.8.m

BUSHING, sliding, 5.4m

BUSHING, sliding, 6.0m

BUSHING, sliding, 6.6m

NIPPLE, LUBE, NIPPLE grease, AM8x1, 4.8m
NIPPLE, LUBE, NIPPLE grease, AM8x1, 5.4m
NIPPLE, LUBE, NIPPLE grease, AM8x1, 6.0m
NIPPLE, LUBE, NIPPLE grease, AM8x1, 6.6m
PLATE, PLATE left side

PLATE, PLATE right side

SLAT, STRIP support, left side

PLATE, BACKING, STRIP support, right side
SCREW, BOLT hex, M10x75 -8.8

NUT, hex, M10-SW16-8

PINION, WHEEL chain, 35Z

SHIM, WASHER precision, 42x52x1

SHIM, WASHER precision, 35x45x1

KEY, BUCKET TOOTHRT, fitting, A10x8x63
WASHER, 11x50x6

WASHER, LOCK, RING spring, A10
SCREW, BOLT hex, M10x20 -8.8
SPROCKET ASSY., WHEEL chain, 15Z
SCREW, BOLT hex, M8x16 -8.8

WASHER, 9x32x4

WASHER, LOCK, RING spring, A8

CHAIN (AGRICULTURE), roller, 10B - 1x64E
TENSIONER, BLOCK fastening

SCREW, BOLT hex, M12x80 -8.8

WASHER, 14

NUT, hex, M12-SW18-8

SUPPORT, MOUNT
PROTECTOR, GUARD reel

PLATE, LOCKING, WASHER VSF B 8
DECAL, SYMBOL 20

DECAL, SYMBOL 21

BLOCK, SHIM as required

GUIDE, right side, 7.2m

GUIDE, right side, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

006 REEL SUPPORT

Ref Part Number Qty Description
40 061036977 1 BUSHING, spacer, 7.2m

40 061036977 1 BUSHING, spacer, 7.8m

41 006807452 1 LINK, A-10B-1

42 31332803 1 LINK, B-10B-1

43 006804304 1 LINK, E-10B-1

44 31325515 4 BOW,

45 31325523 4 PLATE, threaded

46 614-12030 8 BOLT, Hex, M12 x 30, 8.8, BOLT hex, M12x30 -8.8
47 06577060 8 WASHER, WASHER VSF B12

48 31353816N1 2 BLOCK, SHIM

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

007 REEL, HYDR. SYSTEM

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
007 REEL, HYDR. SYSTEM

Ref Part Number Qty Description
1 060097998 1 CYLINDER ASSY., EZ24.5-250
2 060097973 1 CYLINDER ASSY., DZ35/25-250
3 021362755 2 CYLINDER ASSY., DZ 32/20-220
4 061060784 1 TUBE ASSY., PIPE GS1-1

5 061041611 1 PIPE, GS2

6 061041628 1 PIPE, GS3

7 061060792 1 PIPE, GS4-1

8 03211864 1 CLUTCH, LH

9 03211880 1 SLEEVE, TRANSMISSION, HALF
10 31349426 1 PIPE, HA-P-48, 4.8m

10 31349354 1 PIPE, HA-P-54, 5.4m

10 02818707 1 PIPE, HA-P-60, 6.0m

10 02818756 1 PIPE, HA-P-66, 6.6m

10 31353945N1 1 PIPE, HA-P-72,7.2m

10 02821204 1 PIPE, HA-P-78, 7.8m

11 31349434 1 PIPE, HA-T-48, 4.8m

11 31349362 1 PIPE, HA-T-54, 5.4m

11 02818715 1 PIPE, HA-T-60, 6.0m

11 02818764 1 PIPE, HA-T-66, 6.6m

11 31353953N1 1 PIPE, HA-T-72, 7.2m

11 02821212 1 PIPE, HA-T-78, 7.8m

12 31349442 3 PIPE, HV-1-48, 4.8m

12 31349370 3 PIPE, HV-1-54, 5.4m

12 02818723 3 PIPE, HV-1-60, 6.0m

12 02818772 3 PIPE, HV-1-66, 6.6m

12 31353961N1 3 PIPE, HV-1-72, 7.2m

12 02821220 3 PIPE, HV-1-78, 7.8m

13 31349450 1 PIPE, HH-1-48, 4.8m

13 31349387 1 PIPE, HH-1-54, 5.4m

13 02818731 1 PIPE, HH-1-60, 6.0m

13 02818797 1 PIPE, HH-1-66, 6.6m

13 31353978N1 1 PIPE, HH-1-72, 7.2m

13 02821237 1 PIPE, HH-1-78, 7.8m

14 31349467 1 PIPE, HH-2-48, 4.8m

14 31349395 1 PIPE, HH-2-54, 5.4m

14 02818748 1 PIPE, HH-2-60, 6.0m

14 02818803 1 PIPE, HH-2-66, 6.6m

14 31353986N1 1 PIPE, HH-2-72, 7.2m

14 02821245 1 PIPE, HH-2-78, 7.8m

15 31349475 2 PIPE, HH-3-48, 4.8m

15 31349401 2 PIPE, HH-3-54, 5.4m

15 02819000 2 PIPE, HH-3-60, 6.0m

15 02819017 2 PIPE, HH-3-66, 6.6m

15 31353994N1 2 PIPE, HH-3-72, 7.2m

15 02821253 2 PIPE, HH-3-78, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
007 REEL, HYDR. SYSTEM

Ref Part Number Qty Description
16 02818780 1 PIPE, HV-2-66

18 061034532 1 MOTOR, HYDRAULIC, ENGINE GMR200

20 06544036 2 HOSE, 2 SN6DKOLCEL - 400

21 060514597 2 HOSE, 2 SND6KOLDKOL - 560

22 06544011 2 HOSE, 2 SN10DKOLDKOL45 - 1300

23 06544050 1 HOSE, 2 SN6DKOLCEL - 560

24 06549852 2 HOSE, 2 SN10DKOLDKOL - 1250

25 06549844 3 HOSE, 2 SN6DKOLDKOL - 1250

26 06544042 2 HOSE, 2 SN6CELCEL - 400

28 03432722 3 ADAPTER, FITTING male-en, GE8-L/8-ED/OMD

29 03436010 2 RESTRICTOR, ADAPTER, reducing, RED15/12-L/OMD
32 003611411 4 UNION, FITTING XSV 12-L

33 03433073 4 NUT, lock, GM12-L

34 003604180 3 UNION, FITTING XSV 8-L

35 03436910 4 FITTING, SOCKET angular, XWSV8-L

36 060524068 7 NUT, lock, GM 8-L

37 03433274 2 FITTING, JOINT elbow screw, EW12-L/OMD

38 060514644 1 VALVE, throttle nonreturn, NTIL EDRV6

40 003605792 2 FITTING, XG 8-L

42 03432730 2 ADAPTER, CONNECTION screwing, GE8-LR-ED/OMD
44 03432521 4 FITTING, JOINT elbow screw, EW8-L/OMD

45 006646314 1 CIRCLIP, CLAMP 108 PP

46 006646187 13 CIRCLIP, CLAMP 108/08 PP

47 006646218 4 CIRCLIP, CLAMP 112/12 PP

48 060514732 1 CIRCLIP, CLAMP 320/20 PPH

49 06645684 1 COVER, PLATE L-DP-O

50 006646291 20 COVER, PLATE GD1D

51 060514724 2 COVER, PLATE GD3D

52 614-6030 1 BOLT, Hex, M6 x 30, 8.8, Full Thd, BOLT hex, M6x30 -8.8
53 614-6035 3 BOLT, Hex, M6 x 35, 8.8, Full Thd, Bolt, Hex, M6 x 35, 8.8, Full Thd
54 614-6050 7 BOLT, Hex, M6 x 50, 8.8, Full Thd, BOLT hex, M6x50 -8.8
55 614-8060 1 BOLT, Hex, M8 x 60, 8.8, Full Thd, BOLT hex, M8x60 -8.8
57 06577028 1 WASHER, SPECIAL, WASHER, M8 EMN8

58 825-1406 7 NUT, M6, CI 8,

59 825-1408 1 NUT, M8, CI 8,

60 97010391 2 PIN, LARGE, BOLT B12H11x70

61 003780105 2 PIN, LARGE, BOLT B10H11x75

62 061041781 4 SPACER, sleeve

63 06402394 8 PIN, SPLIT (COTTER), split, 3.2x22

65 03780074 4 BOLT, B20H11x70

66 895-11020 2 WASHER, M20x 37 x 3, 21

67 06402730 4 PIN, SPLIT (COTTER), split, 5x32

70 614-12040 2 BOLT, Hex, M12 x 40, 8.8, Full Thd,

71 06116235 2 NUT, hex, M12 -8

80 864-8030 2 SCREW, Hex Soc Hd, M8 x 30, 8.8, cheese-head, M8x30 -8.8

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
007 REEL, HYDR. SYSTEM

Ref Part Number Qty Description
81 06577028 WASHER, SPECIAL, WASHER M8 EMN8

82 825-1408 NUT, M8, CI 8,

85 614-6060 BOLT, Hex, M6 x 60, 8.8, Full Thd, BOLT hex, M6x60 -8.8

86 (06647766
87 31294917
88 614-10022
89 06577003
90 825-1410
91 060097940
92 829-22418
93 03433112
94 060097940
95 829-22418
96 03791663
97 03130701
98 03130726
99 03130718

PLATE ASSY., welding, Z-AP-1

SUPPORT, HOLDER

BOLT, Hex, M10 x 22, 8.8, Full Thd, hex, M10x22 -8.8
WASHER, SPECIAL, WASHER M10

NUT, M10, CI 8,

SCREW, BOLT eye

NUT, Thin, M18 x 1.5, Cl 05, hex, M18x1.5 -05
ADAPTER, CONNECTION screwing, GE8-LM-ED/OMD
SCREW, BOLT eye

NUT, Thin, M18 x 1.5, Cl 05, hex, M18x1.5 -05
RESTRICTOR, CONNECTION screwing, GE 12-L/R1/2-ED/OMD
KIT, GASKET, SET

KIT, GASKET, SET

KIT, GASKET, SET

P RPNONNPRPPRPRPRPRPERPNOMNNNNNREREAEDMNNODN

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
007A CLUTCH - HALF

I

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
007A CLUTCH - HALF

Ref Part Number Qty Description
1 03211911 1 COUPLING, SPLINED, CLUTCH LH-M22x1.5

2 03211928 3 COUPLING, SPLINED, CLUTCH LH-3/8"

3 03211960 1 COUPLING, SPLINED, CLUTCH LH-1/2"

4 03129314 1 HOUSING, LH

5 03129322 1 GUIDE, LH

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
008A COWLING - Q

"

:@E\ s 825

¥
Ve ‘%{;&‘&—18

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
008A COWLING - Q

Ref Part Number Qty Description
1 31315417 1 SHEET, PLATE bottom

2 31350838 1 PROTECTION PLATE, PLATE bottom, left side, 4.8m
2 31345391 1 PROTECTION PLATE, PLATE bottom, left side, 5.4m
2 31321890 1 SHEET, PLATE bottom, left side, 6.0m

2 31316081 1 SHEET, PLATE bottom, left side, 6.6m

2 31354062N1 1 SHEET, PLATE bottom, left side, 7.2m

2 31321921 1 SHEET, PLATE bottom, left side, 7.8m

3 31321946 2 SHEET, PLATE bottom, 7.8m

4 31350846 1 PROTECTION PLATE, PLATE bottom, right side, 4.8m
4 31345406 1 PROTECTION PLATE, PLATE bottom, right side, 5.4m
4 31321905 1 SHEET, PLATE bottom, right side, 6.0m

4 31315400 1 SHEET, PLATE bottom, right side, 6.6m

4 31354070N1 1 SHEET, PLATE bottom, right side, 7.2m

4 31321938 1 SHEET, PLATE bottom, right side, 7.8m

5 31320502 2 SHEET, PLATE bottom

6 9933931863 9 SCREW, BOLT hex, M12x25 -8.8, 4.8m

6 9933931863 9 SCREW, BOLT hex, M12x25 -8.8, 5.4m

6 9933931863 11 SCREW, BOLT hex, M12x25 -8.8, 6.0m

6 9933931863 13 SCREW, BOLT hex, M12x25 -8.8, 6.6m

6 9933931863 13 SCREW, BOLT hex, M12x25 -8.8, 7.2m

6 9933931863 15 SCREW, BOLT hex, M12x25 -8.8, 7.8m

7 9999853174 9 PLATE, LOCKING, WASHER VSF B 12, 4.8m

7 9999853174 9 PLATE, LOCKING, WASHER VSF B 12, 5.4m

7 9999853174 11 PLATE, LOCKING, WASHER VSF B 12, 6.0m

7 9999853174 13 PLATE, LOCKING, WASHER VSF B 12, 6.6m

7 9999853174 13 PLATE, LOCKING, WASHER VSF B 12, 7.2m

7 9999853174 15 PLATE, LOCKING, WASHER VSF B 12, 7.8m

8 061036261 1 COVER, PROTECTIVE, 4.8m

8 061036261 1 COVER, PROTECTIVE, 5.4m

8 061036261 1 COVER, PROTECTIVE, 6.0m

8 061036261 1 COVER, PROTECTIVE, 6.6m

8 061036261 1 COVER, PROTECTIVE, 7.8m

9 9933930001 39 SCREW, BOLT hex, M8x20 -8.8, 4.8m

9 9933930001 42 SCREW, BOLT hex, M8x20 -8.8, 5.4m

9 9933930001 50 SCREW, BOLT hex, M8x20 -8.8, 6.0m

9 9933930001 50 SCREW, BOLT hex, M8x20 -8.8, 6.6m

9 9933930001 3 SCREW, BOLT hex, M8x20 -8.8, 7.2m

9 9933930001 62 SCREW, BOLT hex, M8x20 -8.8, 7.8m

10 9999853158 41 PLATE, LOCKING, WASHER VSF B 8, 4.8m

10 9999853158 42 PLATE, LOCKING, WASHER VSF B 8, 5.4m

10 9999853158 50 PLATE, LOCKING, WASHER VSF B 8, 6.0m

10 9999853158 50 PLATE, LOCKING, WASHER VSF B 8, 6.6m

10 9999853158 5 PLATE, LOCKING, WASHER VSF B 8, 7.2m

10 9999853158 62 PLATE, LOCKING, WASHER VSF B 8, 7.8m

11 006213830 2 NUT, hex, M8 -8

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

008A COWLING - Q

Ref Part Number Qty Description
12 061049426 1 SHEET, STUFFING box screwing, 4.8m

12 061049426 1 SHEET, STUFFING box screwing, 5.4m

12 061049426 1 SHEET, STUFFING box screwing, 6.0m

12 061049426 1 SHEET, STUFFING box screwing, 6.6m

12 061049426 1 SHEET, STUFFING box screwing, 7.8m

13 061048634 1 SHIELD, STUFFING box screwing, left side, 4.8m
13 061049370 1 PLATE, STUFFING hox screwing, left side, 5.4m
13 31283408 1 SHEET, STUFFING box screwing, left side, 6.0m
13 31283231 1 SHEET, STUFFING box screwing, left side, 6.6m
13 31310742 1 SHEET, STUFFING box screwing, left side, 7.8m
15 061048650 1 PLATE, STUFFING hox screwing, right side, 4.8m
15 061049401 1 PLATE, STUFFING box screwing, right side, 5.4m
15 31283416 1 SHEET, STUFFING box screwing, right side, 6.0m
15 31283248 1 SHEET, STUFFING box screwing, right side, 6.6m
15 31310767 1 SHEET, STUFFING box screwing, right side, 7.8m
17 061035750 1 PROTECTOR, GUARD

18 9999853166 12 PLATE, LOCKING, WASHER VSF B 10

19 9933929065 4 SCREW, BOLT hex, M10x20 -8.8

20 061049475 1 PANEL, SIDE, GUARD

21 007611063 2 PIN, LARGE, BOLT B10x80

22 007611063 4 PIN, LARGE, DISK adjusting, 10x16

23 9963949762 4 PIN, SPLIT (COTTER), splint, 3.2x16

25 006344037 4 SCREW, BOLT hex, M10x25 -8.8

26 006213935 6 NUT, hex, M10 -8

30 09168805 1 DECAL, SYMBOL CASE

31 060506652 1 DECAL, SYMBOL 21

32 061049506 1 CLAMP, SPECIAL, STUD

33 9945926284 2 SCREW, saucer head, M10x20 -8.8

34 061049555 1 PLATE, STEEL, GUARD

35 060515950 2 PIN, LARGE, BOLT locking, 800-8-A

36 060515967 2 DISC, WASHER arrest, 800-VH-NA

37 31350091 1 DEFLECTOR, stone

38 31350163 2 FLAP, DEFLECTOR stone, 4.8m

38 31350155 2 DEFLECTOR, stone, 5.4m

38 31350147 2 DEFLECTOR, stone, 6.0m

38 31350130 2 DEFLECTOR, stone, 6.6m

38 31356675N1 2 DEFLECTOR, stone, 7.2m

38 31350122 2 DEFLECTOR, stone, 7.8m

39 9933930001 18 SCREW, BOLT hex, M8x20 -8.8, 4.8m

39 9933930001 20 SCREW, BOLT hex, M8x20 -8.8, 5.4m

39 9933930001 24 SCREW, BOLT hex, M8x20 -8.8, 6.0m

39 9933930001 24 SCREW, BOLT hex, M8x20 -8.8, 6.6m

39 9933930001 26 SCREW, BOLT hex, M8x20 -8.8, 7.2m

39 9933930001 32 SCREW, BOLT hex, M8x20 -8.8, 7.8m

40 9999853158 18 PLATE, LOCKING, WASHER VSF B8, 4.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
008A COWLING - Q

Ref Part Number Qty Description
40 9999853158 20 PLATE, LOCKING, WASHER VSF B8, 5.4m
40 9999853158 24 PLATE, LOCKING, WASHER VSF B8, 6.0m
40 9999853158 24 PLATE, LOCKING, WASHER VSF B8, 6.6m
40 9999853158 26 PLATE, LOCKING, WASHER VSF B8, 7.2m
40 9999853158 32 PLATE, LOCKING, WASHER VSF B8, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
009 DIVIDER HEAD

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

009 DIVIDER HEAD

Ref Part Number Qty Description
1 061042838 1 POINT, HEAD divider, left side

2 061042991 1 POINT, HEAD divider, right side

3 061042846 1 DIVIDER, left side

4 061043002 1 DIVIDER, right side

5 061042967 2 CONTACT, PLUG

6 021183664 2 POINT, TIP

7 4268704630 2 PIN, LARGE, BOLT

8 061043027 1 PANEL, DEFLECTOR

9 006402361 1 PIN, SPLIT (COTTER), splint, 4x25

10 060508814 2 SPLIT PIN/SAFETY PIN, PLUG spring, 4
11 9933932028 6 SCREW, BOLT hex, M12x35 -8.8

12 9965924406 6 WASHER, 14x40x8

13 9999853174 6 PLATE, LOCKING, WASHER VSF B 12
14 006214140 6 NUT, hex, M12 -8

15 9933930001 3 SCREW, BOLT hex, M8x20 - 8.8

16 006213830 3 NUT, hex, M8 -8

17 9999853158 3 PLATE, LOCKING, WASHER VSF B 8

18 4264716308
18 4264716308
18 4264716308
18 4264716308
18 4264716308

[EEN
ol

LIFTER, GRAIN, ear, AS-100, 4.8m
LIFTER, GRAIN, ear, AS-100, 5.4m
LIFTER, GRAIN, ear, AS-100, 6.0m
LIFTER, GRAIN, ear, AS-100, 6.6m
LIFTER, GRAIN, ear, AS-100, 7.2m

NN = -
N~ O

18 4264716308 24 LIFTER, GRAIN, ear, AS-100, 7.8m

19 4264716324 CLASP, CLIP locking, as required

20 4264716316 15 ROLLER, JD-2, 4.8m

20 4264716316 17 ROLLER, JD-2,5.4m

20 4264716316 19 ROLLER, JD-2, 6.0m

20 4264716316 21 ROLLER, JD-2, 6.6m

20 4264716316 22 ROLLER, JD-2, 7.2m

20 4264716316 24 ROLLER, JD-2, 7.8m

21 9965921870 30 WASHER, 11x25x4, 4.8m

21 9965921870 34 WASHER, 11x25x4, 5.4m

21 9965921870 38 WASHER, 11x25x4, 6.0m

21 9965921870 42 WASHER, 11x25x4, 6.6m

21 9965921870 44 WASHER, 11x25x4, 7.2m

21 9965921870 48 WASHER, 11x25x4, 7.8m

22 9933929057 15 SCREW, BOLT hex, M10x55 - 8.8, 4.8m
22 9933929057 17 SCREW, BOLT hex, M10x55 - 8.8, 5.4m
22 9933929057 19 SCREW, BOLT hex, M10x55 - 8.8, 6.0m
22 9933929057 21 SCREW, BOLT hex, M10x55 - 8.8, 6.6m
22 9933929057 22 SCREW, BOLT hex, M10x55 - 8.8, 7.2m
22 9933929057 24 SCREW, BOLT hex, M10x55 - 8.8, 7.8m
23 006213935 15 NUT, hex, M10 -8, 4.8m

23 006213935 17 NUT, hex, M10 -8, 5.4m

23 006213935 19 NUT, hex, M10 -8, 6.0m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
009 DIVIDER HEAD

Ref Part Number Qty Description
23 006213935 21 NUT, hex, M10 -8, 6.6m
23 006213935 22 NUT, hex, M10 -8, 7.2m
23 006213935 24 NUT, hex, M10 -8, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
016 MOWER TRAILER

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

016 MOWER TRAILER

Ref Part Number Qty Description
1 31349145 HOLDER, light, 4.8m

1 31349145 HOLDER, light, 5.4m

1 31322168 HOLDER, light, 6.0m

1 31322168 HOLDER, light, 6.6m

1 31322102 HOLDER, light, 7.2m

1 31322102 HOLDER, light, 7.8m

2 061039690 ANCHOR, FASTENING

3 061038938 TOW BAR, BAR tow, 4.8m

3 061038938 TOW BAR, BAR tow, 5.4m

3 061038938 TOW BAR, BAR tow, 6.0m

3 31310791 TOW BAR, BAR tow, 7.2m

3 31310791 TOW BAR, BAR tow, 7.8m

4 061039801 SCREW, BOLT tow bar, 4.8m
4 061039801 SCREW, BOLT tow bar, 5.4m
4 061039801 SCREW, BOLT tow bar, 6.0m
4 061039801 SCREW, BOLT tow bar, 6.6m
4 (061040803 BOLT, BOLT tow bar, 7.2m

4 (061040803 BOLT, BOLT tow bar, 7.8m

6 9973879424 SPRING, COMPRESSION, pressure, B1.8x24x5.5
8 061039867 BLADE, inlet

9 072015430 PLATE, LARGE,

10 31349120
10 31349120
10 31322143
10 31322143
10 31321954
10 31321954
11 061039625

RACK, CHASSIS 16/18 ft, 4.8m
RACK, CHASSIS 16/18 ft, 5.4m
RACK, CHASSIS 20/22 ft, 6.0m
RACK, CHASSIS 20/22 ft, 6.6m
RACK, CHASSIS 24/26 ft, 7.2m
RACK, CHASSIS 24/26 ft, 7.8m
FRAME, CHASSIS

WWWWWRrRPRPWONRPRPRRPRPRPRRPORRPRPRERPRREPRPRPRREPRPRERREPRPREPRPRPRERPREPRERPRREREREERLPRE

15 020513827 SLEEVE,

16 061040852 CABLE, 4.8m
16 061040852 CABLE, 5.4m
16 060174938 CABLE, 6.0m
16 060174938 CABLE, 6.6m
16 060175545 CABLE, 7.2m
16 060175545 CABLE, 7.8m
17 060175473 CABLE,

18 009113301 SYMBOLS,
19 060178660 STIRRUP, BOW clamping
20 31283272 SUPPORT,
21 31283377 SUPPORT,
22 061039377 WHEEL, 4.8m
22 061039377 WHEEL, 5.4m
22 061039377 WHEEL, 6.0m
22 061039377 WHEEL, 6.6m
22 061040588 WHEEL, 7.2m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
016 MOWER TRAILER

Ref Part Number Qty Description

061040588
061039826
061039746
061038786
061038786
061038786
061038786
31310830
31310830
061039770
060513530
060513530
060513530
060513530
060516574
060516574
060502616
9961919902
060515001
060515001
060515001
060515001
060530105
060530105
9938928076
07024794
07067683
060502665
01147510
060502673
060503014
003617056
060514958
9910883908
060502593
060502593
060502593
060502593
006609262
006609262
006609262
006609262
060513676
060513676
060502585

W NN PNPNDNNNNWLWLLWLWERERPNPRPPRPODMMPEPEPRRPODLDLQDLDQDWLWWNIDNPERPEPPRPRPRPPRPRPRPRPRPRPRPRPRPEPRPRERRERW

WHEEL, 7.8m

PLATE, LARGE,

BOLT, locking

FORK, front, 4.8m

FORK, front, 5.4m

FORK, front, 6.0m

FORK, front, 6.6m

FORK, front, 7.2m

FORK, front, 7.8m

PIN, SPLIT (COTTER),

PIN, LARGE, AXLE typ VL10, 4.8m

PIN, LARGE, AXLE typ VL10, 5.4m

PIN, LARGE, AXLE typ VL10, 6.0m

PIN, LARGE, AXLE typ VL10, 6.6m

PIN, AXLE typ VL15, 7.2m

PIN, AXLE typ VL15, 7.8m

SPOTLIGHT, REFLECTOR rear
WASHER, SPRING, B 5

RIM, disk, 4.8m

RIM, disk, 5.4m

RIM, disk, 6.0m

RIM, disk, 6.6m

WHEEL, disk, 7.2m

WHEEL, disk, 7.8m

SCREW, lens-head, M6x20 -5.8

BULB, LAMP filament, 21W, 12V

BULB, LAMP filament, 10W, 12V
SUPPORT, BRACKET

GROMMET, cable

CONNECTOR, cable

GROMMET, cable

NIPPLE, LUBE, NIPPLE grease
HOLDER, clamping
BUTTON, BALL handle, C32FS

AIR TUBE, 185-14, 4.8m

AIR TUBE, 185-14, 5.4m

AIR TUBE, 185-14, 6.0m

AIR TUBE, 185-14, 6.6m

SHIM, WASHER precision, 50x62x2, 4.8m
SHIM, WASHER precision, 50x62x2, 5.4m
SHIM, WASHER precision, 50x62x2, 6.0m
SHIM, WASHER precision, 50x62x2, 6.6m
SHIM, WASHER precision, 60x75x2, 7.2m
SHIM, WASHER precision, 60x75x2, 7.8m
TIRE, RUBBER, 185 R14C 8PR, 4.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

016 MOWER TRAILER

Ref Part Number Qty Description
45 060502585 3 TIRE, RUBBER, 185 R14C 8PR, 5.4m
45 060502585 3 TIRE, RUBBER, 185 R14C 8PR, 6.0m
45 060502585 3 TIRE, RUBBER, 185 R14C 8PR, 6.6m
45 060530090 3 TIRE, RUBBER, 225/70R15C8PR, 7.2m
45 060530090 3 TIRE, RUBBER, 225/70R15C8PR, 7.8m
46 04002453 8 REFLECTOR,

47 006510927 12 WASHER, A6.4

48 006511204 1 WASHER, A2l

49 4221600067 3 DECAL, SHIELD sliding

50 060509261 1 WASHER, 26

51 006213478 7 NUT, hex, M5-8

52 825-1408 10 NUT, M8, CI 8,

53 006213935 2 NUT, hex, M10 -8

54 825-1412 5 NUT, M12, CI 8, hex, M12 -8

55 006267111 12 NUT, hex, M6 -8

56 832-10416 4 NUT, LOCK, M16 x 2, CI 8, hex, M16 -8
57 832-10412 8 NUT, LOCK, M12 x 1.75, CI 8, hex, M12-SW18-8
58 9932931735 1 SCREW, BOLT hex, M10x80 -8.8, 4.8m
58 9932931735 1 SCREW, BOLT hex, M10x80 -8.8, 5.4m
58 9932931735 1 SCREW, BOLT hex, M10x80 -8.8, 6.0m
58 9932931735 1 SCREW, BOLT hex, M10x80 -8.8, 6.6m
58 814-12100 1 BOLT, Hex, M12 x 100, 8.8, 7.2m

58 814-12100 1 BOLT, Hex, M12 x 100, 8.8, 7.8m

59 006338385 8 SCREW, BOLT hex, M6x16 -8.8

60 614-8016 10 BOLT, Hex, M8 x 16, 8.8,

62 614-12025 4 BOLT, Hex, M12 x 25, 8.8, BOLT hex, M12x25 -8.8
63 614-12030 8 BOLT, Hex, M12 x 30, 8.8, BOLT hex, M12x30 -8.8
64 614-12040 1 BOLT, Hex, M12 x 40, 8.8, Full Thd,

65 060502632 4 SCREW, BOLT hex, M16x60 -8.8, 4.8m
65 060502632 4 SCREW, BOLT hex, M16x60 -8.8, 5.4m
65 060502632 4 SCREW, BOLT hex, M16x60 -8.8, 6.0m
65 060502632 4 SCREW, BOLT hex, M16x60 -8.8, 6.6m
65 814-16090 4 BOLT, Hex, M16 x 90, 8.8, 7.2m

65 814-16090 4 BOLT, Hex, M16 x 90, 8.8, 7.8m

66 832-10410 1 NUT, LOCK, M10x 1.5, CI 8, 4.8m

66 832-10410 1 NUT, LOCK, M10x 1.5, CI 8, 5.4m

66 832-10410 1 NUT, LOCK, M10x 1.5, CI 8, 6.0m

66 832-10410 1 NUT, LOCK, M10x 1.5, CI 8, 6.6m

66 06116235 1 NUT, hex, M12 -8, 7.2m

66 06116235 1 NUT, hex, M12 -8, 7.8m

67 838-5528 3 PIN, M5 x 28, Slotted, roll, 5x28

68 060501904 1 SPLIT PIN/SAFETY PIN, roll, 10x70, 4.8m
68 060501904 1 SPLIT PIN/SAFETY PIN, roll, 10x70, 5.4m
68 060501904 1 SPLIT PIN/SAFETY PIN, roll, 10x70, 6.0m
68 060501904 1 SPLIT PIN/SAFETY PIN, roll, 10x70, 6.6m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
016 MOWER TRAILER

Ref Part Number Qty Description

060513684
060513684
838-5650
9999853094
06577028
06577011
06401520
01150965
007067048
060514941
060516043
060502657
060515018
060515026
9936939312
9936938096
060509864
060520923
006646250
006334646
061040981
06708843
060527503
060527503
060527503
060527503
060531565
060531565
060527511
060527511
060527511
060527511
060531573
060531573
060527528
060527528
060527528
060527528
060531661
060531661
060527536
060527536
060527536
060527536
060531604

1
1
2
2

[EN
o

P PP RPRPRPRRPPRPRRPPRPRPPRPRPRPRPRPRPRPRPRPRPRPREPRPEPNNAEORRPNRPRPREEREREN

SPLIT PIN/SAFETY PIN, roll, 10x80, 7.2m
SPLIT PIN/SAFETY PIN, roll, 10x80, 7.8m
PIN, M6 x 50, Slotted, roll, 6x50
PLATE, LOCKING, WASHER VSF-M10
WASHER, SPECIAL, WASHER VSF-M8
PLATE, LOCKING, WASHER VSF-M12
PIN, SPLIT (COTTER), splint, 4x25
PLUG, PLATE socket
SOCKET/RECEPTACLE, 7-polig
PINION, SUPPORT wheel, 200x50
SHIN, LINE connecting

BLOCK, CHOCK wheel

TAG, WARNING console

TAG, WARNING console

SCREW, M5x35 -5.8

SCREW, M5x16 -5.8

LIGHT, TAIL, LAMP combined
CIRCLIP, BODY clamp, 110 PP
COVER, PLATE DP1

SCREW, BOLT hex, M6x30 -8.8

PIN, LARGE, BOLT

SPLIT PIN/SAFETY PIN, hair, cotter, 4
BODY, axle, 4.8m

BODY, axle, 5.4m

BODY, axle, 6.0m

BODY, axle, 6.6m

AXLE, BODY 7.2m

AXLE, BODY 7.8m
SAFETY NUT, lock, 4.8m
SAFETY NUT, lock, 5.4m
SAFETY NUT, lock, 6.0m
SAFETY NUT, lock, 6.6m

NUT, lock, 7.2m

NUT, lock, 7.8m

CAP, hub, 4.8m

CAP, hub, 5.4m

CAP, hub, 6.0m

CAP, hub, 6.6m

CAP, hub, 7.2m

CAP, hub, 7.8m

HUB, wheel, 140x5, 4.8m

HUB, wheel, 140x5, 5.4m

HUB, wheel, 140x5, 6.0m

HUB, wheel, 140x5, 6.6m

HUB, wheel, 7.2m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
016 MOWER TRAILER

Ref Part Number Qty Description

103 060531604 1 HUB, wheel, 7.8m

104 060527544 1 SPACER, BEARING compact, 4.8m

104 060527544 1 SPACER, BEARING compact, 5.4m

104 060527544 1 SPACER, BEARING compact, 6.0m

104 060527544 1 SPACER, BEARING compact, 6.6m

105 9964917826 2 CIRCLIP, RING snap, 72x2.5, 4.8m

105 9964917826 2 CIRCLIP, RING snap, 72x2.5, 5.4m

105 9964917826 2 CIRCLIP, RING snap, 72x2.5, 6.0m

105 9964917826 2 CIRCLIP, RING snap, 72x2.5, 6.6m

106 060527552 5 SCREW, wheel, 4.8m

106 060527552 5 SCREW, wheel, 5.4m

106 060527552 5 SCREW, wheel, 6.0m

106 060527552 5 SCREW, wheel, 6.6m

107 31283440 2 TENSIONER, TAPE

108 9999855498 8 X, WASHER locking, VSF M16

109 009114536 3 DECAL, SHIELD sliding

110 060531598 1 SEAL, RING support, 7.2m

110 060531598 1 SEAL, RING support, 7.8m

111 060531612 1 BEARING, taper roller, 30211, 7.2m

111 060531612 1 BEARING, taper roller, 30211, 7.8m

112 060531620 1 BEARING, taper roller, 30207, 7.2m

112 060531620 1 BEARING, taper roller, 30207, 7.8m

113 060531581 1 SPLIT PIN/SAFETY PIN, splint, 5x50, 7.2m
113 060531581 1 SPLIT PIN/SAFETY PIN, splint, 5x50, 7.8m
114 060531637 6 PIVOT, BOLT wheel, BM 18x1.5x54, 7.2m
114 060531637 6 PIVOT, BOLT wheel, BM 18x1.5x54, 7.8m
115 060531653 6 WASHER, LOCK, spherical lock, C 18.5, 7.2m
115 060531653 6 WASHER, LOCK, spherical lock, C 18.5, 7.8m
116 060531645 6 NUT, wheel, BM 18x1.5, 7.2m

116 060531645 6 NUT, wheel, BM 18x1.5, 7.8m

117 31322127 1 BOW,

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
017 BRAKE - MOWER TRAILER

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
017 BRAKE - MOWER TRAILER

Ref

Part Number

Qty

Description

©O© O O© O© O©W OW 000000 O0Oo O NOYOoOoOOoOOO U1 Or101O1O1Ol A WDN B

061039512
061039520
061039473
061039432
061039504
061039504
061039504
061039504
061040627
061040627
04011928
04011928
04011928
04011928
060513756
060513756
061039408
061039465
061039465
061039465
061039465
31310814
31310814
31348907
31348907
31322176
31322176
31322096
31322096
061039498
061039498
061039498
061039498
061039498
061039498
9949864153
003798854
9969883240
060515942
006213830
006213830
006213830
006213830
006213935
006213935

AN PADMNPADMNPRPPEPNPRPPEPPPPPPRPRPPRPRPRPRPRPRPRPRPRPRPRPRPRPERPRPEPRPRPERPRPRPERPREPRPERPREPRPRPRPREPRPRRERPRERERERELPRLPR

RING, BUSHING

SPRING, COMPRESSION, pressure, C2.5x28x17.5

SLEEVE, TRANSMISSION,

BRACKET, BRACKET rope

SUPPORT, SCALES rope, 4.8m
SUPPORT, SCALES rope, 5.4m
SUPPORT, SCALES rope, 6.0m
SUPPORT, SCALES rope, 6.6m
BRACKET, SCALES rope, 7.2m
BRACKET, SCALES rope, 7.8m

BRAKE, EQUIPMENT KFZ35-D1, 4.8m
BRAKE, EQUIPMENT KFZ35-D1, 5.4m
BRAKE, EQUIPMENT KFZ35-D1, 6.0m
BRAKE, EQUIPMENT KFZ35-D1, 6.6m

DRAW HOOK, EQUIPMENT KFG35CKHLB140, 7.2m
DRAW HOOK, EQUIPMENT KFG35CKHLB140, 7.8m

LEVER, bent

ROD, TIE tension, 4.8m

ROD, TIE tension, 5.4m

ROD, TIE tension, 6.0m

ROD, TIE tension, 6.6m

TRUSS ROD, TIE tension, 7.2m
TRUSS ROD, TIE tension, 7.8m
THREADED ROD, TIE tension, 4.8m
THREADED ROD, TIE tension, 5.4m
THREADED ROD, TIE tension, 6.0m
THREADED ROD, TIE tension, 6.6m
THREADED ROD, TIE tension, 7.2m
THREADED ROD, TIE tension, 7.8m
ROD, TIE tension, 4.8m

ROD, TIE tension, 5.4m

ROD, TIE tension, 6.0m

ROD, TIE tension, 6.6m

ROD, TIE tension, 7.2m

ROD, TIE tension, 7.8m

PIN, LARGE, BOLT B16H11x70
PIN, LARGE, BOLT B12H11x45x32
CRADLE, HEAD fork, G12x48
CRADLE, HEAD fork, G12x24

NUT, hex, M8 -8, 4.8m

NUT, hex, M8 -8, 5.4m

NUT, hex, M8 -8, 6.0m

NUT, hex, M8 -8, 6.6m

NUT, hex, M10 -8, 7.2m

NUT, hex, M10 -8, 7.8m

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
017 BRAKE - MOWER TRAILER

Ref Part Number Qty Description
17 006214140 10 NUT, hex, M12 -8

18 9933929065 2 SCREW, BOLT hex, M10x20 -8.8

19 9933932108 4 SCREW, BOLT hex, M12x40 -8.8, 4.8m

19 9933932108 4 SCREW, BOLT hex, M12x40 -8.8, 5.4m

19 9933932108 4 SCREW, BOLT hex, M12x40 -8.8, 6.0m

19 9933932108 4 SCREW, BOLT hex, M12x40 -8.8, 6.6m

19 9933932245 4 SCREW, BOLT hex, M12x50 -8.8, 7.2m

19 9933932245 4 SCREW, BOLT hex, M12x50 -8.8, 7.8m

20 060515975 1 NUT, hex, M12LH -8

21 04030787 1 ROPE, METAL, CABLE bowden, 1800/2170, 4.8m
21 04030787 1 ROPE, METAL, CABLE bowden, 1800/2170, 5.4m
21 04030770 1 ROPE, METAL, CABLE bowden, 2200/2570, 6.0m
21 04030770 1 ROPE, METAL, CABLE bowden, 2200/2570, 6.6m
21 060515887 1 ROPE, METAL, CABLE bowden, 2600/2970, 7.2m
21 060515887 1 ROPE, METAL, CABLE bowden, 2600/2970, 7.8m
22 060515895 1 ROPE, METAL, CABLE bowden, 4.8m

22 060515895 1 ROPE, METAL, CABLE bowden, 5.4m

22 060515895 1 ROPE, METAL, CABLE bowden, 6.0m

22 060515895 1 ROPE, METAL, CABLE bowden, 6.6m

22 060513764 1 ROPE, METAL, CABLE bowden, 7.2m

22 060513764 1 ROPE, METAL, CABLE bowden, 7.8m

23 060515901 1 ROPE, METAL, CABLE bowden, 4.8m

23 060515901 1 ROPE, METAL, CABLE bowden, 5.4m

23 060515901 1 ROPE, METAL, CABLE bowden, 6.0m

23 060515901 1 ROPE, METAL, CABLE bowden, 6.6m

23 060513772 1 ROPE, METAL, CABLE bowden, 7.2m

23 060513772 1 ROPE, METAL, CABLE bowden, 7.8m

24 9952949226 1 NUT, hex, M12

25 9999853094 2 PLATE, LOCKING, WASHER VSF M10

26 9999853174 6 PLATE, LOCKING, WASHER VSF B 12

27 006402361 2 PIN, SPLIT (COTTER), splint, 4x25

28 9963949795 4 PIN, SPLIT (COTTER), splint, 3.2x20

29 9954897654 4 NUT, hex, VM12 -8

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

018 BRAKE 4.8M - 6.6M




Q CORN HEAD
018 BRAKE 4.8M - 6.6M

Ref Part Number

Qty

Description

060527511
060527511
060527511
060527511
060527528
060527528
060527528
060527528
060527560
060527560
060527560
060527560
060527544
060527544
060527544
060527544
9964917826
9964917826
9964917826
9964917826
0 060527552
10 060527552
10 060527552
10 060527552
11 060527577
11 060527577
11 060527577
11 060527577
12 060527585
12 060527585
12 060527585
12 060527585
13 060527593
13 060527593
13 060527593
13 060527593
14 060527608
14 060527608
14 060527608
14 060527608
15 060527616
15 060527616
15 060527616
15 060527616
16 060527624

P O O O O 000NN JOoOOoo oo o1 o1 o1 1

P PP RPPRPRPRPRPPRPRRPPRPRPRPREPRPREPNNNMNNNUUCOCIUONNOMNNNNRRPRRPRPRREPRPREPRREPRPRREREREERLPR

SAFETY NUT, lock, 4.8m
SAFETY NUT, lock, 5.4m
SAFETY NUT, lock, 6.0m
SAFETY NUT, lock, 6.6m

CAP, hub, 4.8m

CAP, hub, 5.4m

CAP, hub, 6.0m

CAP, hub, 6.6m

HUB, brake, 140x5, 4.8m

HUB, brake, 140x5, 5.4m

HUB, brake, 140x5, 6.0m

HUB, brake, 140x5, 6.6m

SPACER, BEARING compact, 4.8m
SPACER, BEARING compact, 5.4m
SPACER, BEARING compact, 6.0m
SPACER, BEARING compact, 6.6m
CIRCLIP, RING snap, 72x2.5, 4.8m
CIRCLIP, RING snap, 72x2.5, 5.4m
CIRCLIP, RING snap, 72x2.5, 6.0m
CIRCLIP, RING snap, 72x2.5, 6.6m
SCREW, wheel, M14x1.5x25, 4.8m
SCREW, wheel, M14x1.5x25, 5.4m
SCREW, wheel, M14x1.5x25, 6.0m
SCREW, wheel, M14x1.5x25, 6.6m
VANEUM GAUGE, PLUG pipe, 4.8m
VANEUM GAUGE, PLUG pipe, 5.4m
VANEUM GAUGE, PLUG pipe, 6.0m
VANEUM GAUGE, PLUG pipe, 6.6m
SHOE, BRAKE, 4.8m

SHOE, BRAKE, 5.4m

SHOE, BRAKE, 6.0m

SHOE, BRAKE, 6.6m

SHOE, BRAKE, 4.8m

SHOE, BRAKE, 5.4m

SHOE, BRAKE, 6.0m

SHOE, BRAKE, 6.6m

SPRING, TENSION, 4.8m
SPRING, TENSION, 5.4m
SPRING, TENSION, 6.0m
SPRING, TENSION, 6.6m
SPRING, TENSION, 4.8m
SPRING, TENSION, 5.4m
SPRING, TENSION, 6.0m
SPRING, TENSION, 6.6m

SPRING, COMPRESSION, pressure, 4.8m




Q CORN HEAD
018 BRAKE 4.8M - 6.6M

Ref Part Number Qty Description
16 060527624 1 SPRING, COMPRESSION, pressure, 5.4m

16 060527624 1 SPRING, COMPRESSION, pressure, 6.0m

16 060527624 1 SPRING, COMPRESSION, pressure, 6.6m

17 060527632 1 LOCK, SPREADER, 4.8m

17 060527632 1 LOCK, SPREADER, 5.4m

17 060527632 1 LOCK, SPREADER, 6.0m

17 060527632 1 LOCK, SPREADER, 6.6m




Q CORN HEAD

018A BRAKE 7.2M - 7.8M




Q CORN HEAD

018A BRAKE 7.2M - 7.8M

Ref Part Number Qty Description
2 060531573 1 NUT, castle, M33x1.5 -8, 7.2m
2 060531573 1 NUT, castle, M33x1.5 -8, 7.8m
3 060531581 1 SPLIT PIN/SAFETY PIN, cotter, 5x50, 7.2m
3 060531581 1 SPLIT PIN/SAFETY PIN, cotter, 5x50, 7.8m
4 060531661 1 CAP, hub, 7.2m
4 060531661 1 CAP, hub. 7.8m
5 060531598 1 SEAL, RING support, 7.2m
5 060531598 1 SEAL, RING support, 7.8m
6 060531733 1 HUB, brake, 7.2m
6 060531733 1 HUB, brake, 7.8m
7 060531612 1 BEARING, taper roller, 30211, 7.2m
7 060531612 1 BEARING, taper roller, 30211, 7.8m
8 060531620 1 BEARING, taper roller, 30207, 7.2m
8 060531620 1 BEARING, taper roller, 30207, 7.8m
9 060531637 6 PIVOT, BOLT wheel, BM 18x1.5x54, 7.2m
9 060531637 6 PIVOT, BOLT wheel, BM 18x1.5x54, 7.8m
10 060531645 6 NUT, wheel, BM 18x1.5, 7.2m
10 060531645 6 NUT, wheel, BM 18x1.5, 7.8m
11 060531653 6 WASHER, LOCK, spherical lock, C 18.5, 7.2m
11 060531653 6 WASHER, LOCK, spherical lock, C 18.5, 7.8m
12 060531741 2 PLUG, pipe, 7.2m
12 060531741 2 PLUG, pipe, 7.8m
13 060531758 1 SEGMENT, SHOE brake, cpl., 7.2m
13 060531758 1 SEGMENT, SHOE brake, cpl., 7.8m
14 060531766 1 SEGMENT, SHOE brake, cpl, 7.2m
14 060531766 1 SEGMENT, SHOE brake, cpl, 7.8m
15 060531774 1 SPRING, tension, 7.2m
15 060531774 1 SPRING, tension, 7.8m
16 060531782 1 SPRING, tension, 7.2m
16 060531782 1 SPRING, tension, 7.8m
17 060531790 1 SPRING, pressure, 7.2m
17 060531790 1 SPRING, pressure, 7.8m
18 060531805 1 LOCK, SPREADER 7.2m
1

060531805

LOCK, SPREADER 7.8m




Q CORN HEAD
019 STALK DIVIDER

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
019 STALK DIVIDER

Ref Part Number Qty Description

O 00 NO Orlh WD -

B
— o

061064562
061043968
060194925
061064361
061043943
4223645462
061064618
4223645776
061064546
061064320
061064337
061064513
061062737
061064417
061064386
061043951
4223645446
003792045
9945635828
060514121
060508582
9960922265
4240054440
9954897654
006213935
006214140
9933929057
9933931180
9933931863
9933932028
9933932567
006402361
9999853166
9999853174
061064570
061043590
061064634
31284474
061064587
006346537
006214140
006576084

BN PNDPNPDPNDDNNDNNEPEPNDNDNDNPBEDND P -

= =
oM PBRANMNPAEANgOOO RN RMG

H
~

O S N e

DIVIDER ASSY., stalk, left side
DEFLECTOR, left side

SEPARATOR, DIVIDER outer

PIN, LARGE, BOLT

BOW,

RUNNER, SHOE sliding

DIVIDER, main

HOOK,

RETAINER, MOUNT

BAR, ROD connecting

BAR, ROD connecting

FRAME,

BOW,

PIN, HITCH, PLUG

PIN, LARGE, BOLT

SUPPORT,

POINT, HEAD divider

SPLIT PIN/SAFETY PIN, PLUG spring
SCREW, flat-round-head, M12x30 -8.8

HALF BUSH, BEARING journal, GFM-2528-21

HOOK, 24x3.1

WASHER, 15

RING, RING A-20

NUT, hex, VM 12 -8

NUT, hex, M10 -8

NUT, hex, M12 -8

SCREW, BOLT hex, M10x55 -8.8
SCREW, BOLT hex, M10x35 -8.8
SCREW, BOLT hex, M12x25 -8.8
SCREW, BOLT hex, M12x35 -8.8
SCREW, BOLT hex, M12x70 -8.8
PIN, SPLIT (COTTER), splint, 4x25
PLATE, LOCKING, WASHER VSF B 10
PLATE, LOCKING, WASHER VSF B 12
DIVIDER ASSY., stalk, right side
DEFLECTOR, right side
RETAINER, MOUNT right side
PANEL, DEFLECTOR

STOP, END

BOLT, hex, M12x25 -8.8

NUT, hex, M12 -8

WASHER, locking, VSF B 12

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
021 SEPARATOR

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

021 SEPARATOR

Ref Part Number Qty Description
2 060511963 1 SEPARATOR, right side

4 021208473 1 CABLE,

5 003792881 2 TERMINAL, SPADE, PLUG flat

6 060512722 2 TERMINAL, SPADE, BUSHING flat pin

7 003793288 1 CONNECTOR, HOUSING flat plug

8 060509003 1 BOX, TERMINAL, HOUSING flat pin bushing D
11 9019059944 15 CLIP, CABLE, ACC38-A-20

14 006346408 4 SCREW, BOLT hex, M12x20 -8.8

15 9999853174 4 PLATE, LOCKING, WASHER VSF B 12

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
022 CUTTERBAR

A~/ -
/z\aca... - \ VAR
Q. oK) S o\ R

16

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.



Q CORN HEAD

022 CUTTERBAR

Ref Part Number Qty Description
1 03266187 1 KNIFE ASSY., CUTTERBAR
2 03266195 1 BAR,

3 03266201 10 GUIDE, HOLDER knife

4 03266218 10 PLATE, KNIFE GUIDE,

5 06335358 10 SCREW, BOLT hex, M10x25
6 06257528 10 NUT, lock, M10

7 03272956 5 SCREW, BOLT hex, M8x20
8 03266105 5 NUT, lock, M8

9 03266226 2 BLADE, KNIFE ASSY

10 03266234 2 BAR, BACK knife

11 03266242 36 KNIFE SECTION,

12 03266523 72 RIVET, countersunk, 6x15

13 03266250
14 03266267
15 03266113
16 03266275
17 03266283

HEAD, KNIFE, front

HEAD, KNIFE, rear
SCREW, locking
PROTECTOR, GUARD knife
SPRING, COIL, tension

N R A

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
023 CRANK DRIVE WITH CRANK GUARD

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
023 CRANK DRIVE WITH CRANK GUARD

Ref Part Number Qty Description
1 03266291 MECHANISM, DRIVE ASSY crank

2 03266306 BEARING, ASSY

3 03266314 HOLDER, CASE crank

4 03266322 SHAFT, drive

5 03266531 KEY, BUCKET TOOTHRT, 8x7x20

6 06450713 CIRCLIP, 30x1.5

7 03671808 BEARING, BALL deep groove, 6206-2RS
8  234957NO SCREW, M12x20

9 06556513 WASHER, 13

10 03266347 CRANKSHAFT,

11 03266355 BACK-UP RING, distance

12 06347031
13 06257503
14 06450617
15 03266371
16 03266121
17 03266541
18 03266138
18 03266138
18 03266138
18 03266138
18 03266138
18 03266138
19 06452965
20 03266146
21 03266396
22 03266402
23 03266410
24 06346424
25 06556513
26 06216271
27 03266427

SCREW, BOLT hex, M12x55
SAFETY NUT, hex, VM 12 -8
CIRCLIP, 25x1.2

ROD, CONNECTING,

BUSHING, rubber metal
BEARING, self-aligning, 2205-2RS
BACK-UP RING, supporting, 4.8m
BACK-UP RING, supporting, 5.4m
BACK-UP RING, supporting, 6.0m
BACK-UP RING, supporting, 6.6m
BACK-UP RING, supporting, 7.2m
BACK-UP RING, supporting, 7.8m
CIRCLIP, 52x2

SCREW, BOLT hex, M12x32
PROTECTOR, HOLDER crank guard
PROTECTOR, GUARD crank
PROTECTOR, GUARD

SCREW, BOLT hex, M12x20
WASHER,

NUT, hex, M12

PROTECTOR, COVER

P ONNMNNNERPPRPPRPONABNDEDEDNNDNDNNNMNNRERPRPERPRPERPNNNRRRERRER

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

024 ELECTRIC MOTOR GUARD

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

024 ELECTRIC MOTOR GUARD

Ref Part Number Qty Description
1 03266443 1 DISC, NOTCHED, GEAR toothed, 114
2 06450713 1 CIRCLIP, 30x1.6

3 03266451 1 BELT, toothed, 127

4 03266476 1 PROTECTOR, GUARD crank and V-belt
5 03266154 3 SCREW, BOLT hex, M10x10

6 03252181 5 WASHER, 11

7 03266484 1 COVER, PLATE flange

8 06335358 2 SCREW, BOLT hex, M10x25

10 06154901 2 WASHER, RING spring, B 10

11 06556513 2 WASHER, 13

12 06213910 2 NUT, hex, M10

19 03266492 1 MOTOR, ELECTRIC, GPA 24V

21 03266170 3 NUT, hex, M6

22 03266507 1 DISC, NOTCHED, GEAR toothed, 18
23 03266515 1 NUT, special

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
025 INTAKE

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD

025 INTAKE

Ref Part Number Qty Description
1 31282271 1 SUPPORT, INTAKE right side

3 06346713 4 SCREW, BOLT hex, M12x30 -8.8

4 06577060 5 WASHER, WASHER VSF B 12

5 06214278 1 NUT, hex, M12 -8

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
027 ELECTRICAL EQUIPMENT - CUTTERBAR - Q

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
027 ELECTRICAL EQUIPMENT - CUTTERBAR - Q

Ref Part Number Qty Description
1 31357217N1 1 HARNESS, CABLE SW 4.8m

1 31346794 1 HARNESS, CABLE SW 5.4m

1 31346794 1 HARNESS, CABLE SW 6.0m

1 31346794 1 HARNESS, CABLE SW 6.6m

1 31346890 1 HARNESS, CABLE SW 7.2m

1 31346890 1 HARNESS, CABLE SW 7.8m

4 007067064 21 CLAMP, CLIP cable, ACC38-A-20

5 003781307 25 CLIP, CABLE, TIE PLTM7M-30

10 01150965
11 07066088
12 06003210
13 06501315
14 825-1405
20 31346874
25 31309201
26 614-8020
27 006576068
30 060533518
35 006646033
36 98039750
37 814-6045
40 07075587
41 07076178
41 07076178
41 07076178
41 07076178
41 07076178
41 07076178
42 07076161
42 07076161
42 07076161
42 07076161
42 07076161
42 07076161

PLUG, CAP rubber

SOCKET, POWER, plug

SCREW, cylinder, AM 5x35 -4.8

WASHER, SPRING, B5

NUT, M5, CI 8, hex, M5 -8

WASHER, initiator, HSP, kpl.

SUPPORT, BRACKET HSP

BOLT, Hex, M8 x 20, 8.8, BOLT hex, M8x20 -8.8
DISC, WASHER locking, VSF B8

SENSOR, INITIATOR NISU-EM12-AN4X-H1
CIRCLIP, CLAMP 322 PP

NO DESCRIPTION, PLATE cover DP3
BOLT, Hex, M6 x 45, 8.8, BOLT hex, M6x45 -8.8
SOCKET, plug

RING, GUIDE, BUSHING 4.8m

RING, GUIDE, BUSHING 5.4m

RING, GUIDE, BUSHING 6.0m

RING, GUIDE, BUSHING 6.6m

RING, GUIDE, BUSHING 7.2m

RING, GUIDE, BUSHING 7.8m

STUD, PIN guide, 4.8m

STUD, PIN guide, 5.4m

STUD, PIN guide, 6.0m

STUD, PIN guide, 6.6m

STUD, PIN guide, 7.2m

STUD, PIN guide, 7.8m

43  614-4010 BOLT, Hex, M4 x 10, 8.8, Full Thd, BOLT hex, M4x10 -8.8
44 06501268 WASHER, SPRING, B4

45 825-1404 NUT, M4, CI 8,

55 31343695 SENSOR, TRANSMITTER 1

75 614-6008 BOLT, Hex, M6 x 8, 8.8, Full Thd, BOLT hex, M6x8 -8.8

76 06577036
78 31346858
78 31346858
78 31346858
78 31346858
78 31346858

WASHER, SPECIAL, WASHER M6
ROD, BAR push, SW, 4.8m
ROD, BAR push, SW, 5.4m
ROD, BAR push, SW, 6.0m
ROD, BAR push, SW, 6.6m
ROD, BAR push, SW, 7.2m

A AP OOPOOONPEPEDPEPPRODENNNODNPNDNPNNENNNNNPNENPERPRPEREPNNNEREREROOOODNDDND

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
027 ELECTRICAL EQUIPMENT - CUTTERBAR - Q

Ref Part Number Qty Description

85 31346882
86 31347176
87 31347184
88 06577036

SENSOR, TRANSMITTER 2

ROD, BAR push, SW, 5.4m

ROD, SPINDLE SW, 5.4m
WASHER, SPECIAL, WASHER, M6

78 31346858 4 ROD, BAR push, SW, 7.8m
79 31346866 4 ROD, SPINDLE SW, 4.8m
79 31346866 3 ROD, SPINDLE SW, 5.4m
79 31346866 4 ROD, SPINDLE SW, 6.0m
79 31346866 4 ROD, SPINDLE SW, 6.6m
79 31346866 4 ROD, SPINDLE SW, 7.2m
79 31346866 4 ROD, SPINDLE SW, 7.8m
80 060501832 8 JOINT, angle
81 825-1406 8 NUT, Mg, CI 8,

2

1

1

8

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
028 TRANSMITTER - Q

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.




Q CORN HEAD
028 TRANSMITTER - Q

Ref Part Number Qty Description
56 31343701 1 PLATE,

57 31343718 1 PLATE, threaded

58 060531524 2 BEARING, MCM-12-02

59 31343726 1 PLATE, spacer

60 31343734 1 LEVERASSY.,

67 07091111 1 POINTER, SENSOR

68 06144681 1 PIN, grooved, 2x10

69 06007698 2 SCREW, cheese-head, M4x16 -4.8

70 06510035 2 WASHER, 4.3

If 4.8m, 5.4m, 6.0m, 6.6m, 7.2m or 7.8m is not shown in the description, then all six meter lengths apply.







